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Test Report Verification

Shenyang Tongfang Multimedia Technology Co., Limited

Appllcar-lt: No. 10 Nanping East Road HunNan New District Shenyang,L.iaoNing
Address: . .
Province P.R. China
Manufacturer Shenyang Tongfang Multimedia Technology Co., Limited
; No. 10 Nanping East Road HunNan New District Shenyang,L.iaoNing
Address: . .
Province P.R. China
Eactor Shenyang Tongfang Multimedia Technology Co., Limited
y . No. 10 Nanping East Road HunNan New District Shenyang,LiaoNing
Address: . .
Province P.R. China
E.U.T: LEDTV
Model Number: SE40FYP1TA

Additional Model:

SE40FYPI1T, LE-40GY 15T, LE-40GY15T1, LE-40GY15-T3, SE40FYT,
ELSFW401, EW40XXXXXXXXX, DWM40XXXXXXXXXX,
SEXXXXXXXXX, ELXXXXXXXXX, LE-40GXXXXXXXXX,
LE40GXXXXXXXXXX

(Where X would be any Arabian number or English letter or blank. Just
model name is different, other are exactly the same.)

Power Supply: AC 100~240V;50/60Hz
Test Voltage: AC 120V/60Hz; AC 240V/60Hz
Trade Name: Element, THTF, Fluid Serial No.:  -——---

Seiki, Westinghouse

Date of Receipt:

Mar 07, 2016 Date of Test: Mar 07~ Mar 12,2016

FCC Rules and Regulations Part 15 Subpart C:2015

Test Specification: ANSI C63.10:2013
The device described above is tested by EST Technology Co., Ltd.. The
Test Result: measurement results were contained in this test report and EST Technology
| Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the FCC Rules and Regulati 2
C requirements.
This report applies to above tested sample only and sHg
in part without written approval of EST Technology (ge;
Date: Mt
Prepared by: Tested by: App
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1603031
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : LED TV
Model Number : SE40FYP1TA
Modulation . |IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:  |[IEEE 802.11b/g: 2412 ~ 2472 MHz
IEEE 802.11n HT20 : 2412 ~ 2472 MHz
IEEE 802.11n HT40 : 2422 ~ 2462 MHz

IEEE 802.11b: 13 Channels

IEEE 802.11g: 13 Channels

IEEE 802.11n HT20: 13 Channels
IEEE 802.11n HT40: 9 Channels

Number of channel

Antenna and Gain  |:  |[PCB Antenna with 2dBi gain (Max)

EST Technology Co.,Ltd Report No. ESTE-R1603031 Page 5 of 158
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2. SUMMARY OF TEST

2.1.  Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10:2013

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.10:2013
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

Note: 558074 D01 DTS Meas Guidance v03r02

EST Technology Co.,Ltd

Report No. ESTE-R1603031
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: December 07, 2015

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: December 30, 2015

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 201 1-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1603031 Page 7 of 158
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2.3. Assistant equipment used for test

2.3.1. N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground. EUT

was be set into Wifi test mode by software before test.

AC Mains

EUT

(EUT: LED TV)

EST Technology Co.,Ltd

Report No. ESTE-R1603031

Page 8 of 158



FCC ID:2ACWI40FYP1TA

2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode, and select test channel,

wireless mode and data rate.

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2442MHz | 2472MHz
Transmitting
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2442MHz | 2472MHz
Receiving
IEEE 802.11n HT40 Transmitting 2422MHz | 2442MHz | 2462MHz
IEEE 802.11n HT40 Receiving 2422MHz | 2442MHz | 2462MHz
2.6.  Channel List for wifi
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2412 6 2437 11 2462
2 2417 7 2442 12 2467
3 2422 8 2447 13 2472
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2422 4 2437 7 2452
2 2427 5 2442 8 2457
3 2432 6 2447 9 2462

EST Technology Co.,Ltd

Report No. ESTE-R1603031
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2.7. Test Equipment
2.7.1. For conducted emission test
Equipment Manufacturer Model No. Serial No.  |Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,15 |1 Year
Artificial Mains Networ [Rohde & Schwarz ENV216 101260 June,28,15 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June,28,15 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No.  |Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 June,28,15 |1 Year
Spectrum Analyzer Agilent E4411B 17\/IY5 014069 June.28.15 |1 Year
Bilog Antenna Teseq CBL6111D 27090 June,28,15 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,15 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 DIBBHA9120D1

June,28,15|1 Year

ECK 002
Signal Amplifier SCHWARZB |BBV9718 9718-212 June.28.15|1 Year
ECK

Spectrum Analyzer Agilent E4408B MY44211139 |June,28,15|1 Year
RF Cable Hubersuhner |RG 214/U 513423 June,28,15|1 Year

EST Technology Co., Ltd

Report No. ESTE-R1603031
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3 POWER LINE CONDUCTED EMISSION TEST

3.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3 Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST EST Technology Co., Ltd Report No. ESTE-R1603031 Page 11 of 158
-—-j
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3.5. Test data

20 Level (dBuUV) Date: 2016-03-08

70

FCC PART 15B QP

60

- "
50 FCC PART 15B AV

40

30

20

10

i L 5 1 2 5 10 20 30
Frequency (MHz)

Site no : E44 Shield Boom Data no. : 553
Env. / Ina. : Temp:24.3'C Humi:55% Press:101.50kPa LINE FPhase : LINE
Limit : FCC PART 13B {F

Engineer : Dick

EUT : LED TV

Power : AC 240V/e0Hz

M/H : SE40FYP1TR
Test Mode : TX Mode

Fregq Factor Loas Feading Level Limits Margin Femark
MHz) dk) dk) dBuv) {dBuv) dBuv) dB)
1 0.150 9.81 9.81 29,52 45,94 56.00 7.08&
2 0.150 9.81 9.81 42,80 g2.22 66.00 3.78
3 0.198 .81 9.80 24.82 44.23 53.71 3.4E
4 0.198 9.81 9.80 39.82 59.23 63.71 4,48
5 0.247 9.8 .82 19.27 38.70 51.86& 13.1&
& 0.247 .81 .82 34.27 53.70 £1.28 2.1g
7 0.302 9.8 9.83 13.85 33.29 50.19 15.90
= 0.302 9.81 9.83 27.85 47.25 60.19 12.90
3 0.352 .81 3.83 12,85 z.09 48.91 1&8.82
14 0.352 9.81 9.83 24,85 44,03 58.91 14.82
11 0.502 9.8 9.81 15.33 34.75 45.00 11.25
1z 0.502 .81 .81 20.33 33.75 56.00 1£.25

EST Technology Co., Ltd Report No.ESTE-R1603031  Page 12 of 158
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80 Level (dBuV) Date: 2016-03-08

70

BU\ FCC PART 15B QP

FCC PART 15B AV

50

40

30

20

10

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)

Site no : 544 5Shield Room Data no. : 5355
Env. / In3. : Tenp:24.3'C Humi:5E8% Press3:101.50kPa LINE FPhase : NEUIRAL
Limit : FCC BLRT 15B QF

Engineer Dick

EUT

M/
Test Mode

: BC 240V

LED TV

falHz

SE40FYP1TR
TX Mode

LISN Cakle Emizsicn

Fredq. Factor Loss Reading Level Limits Margin Femark
MH=z) [fs1)] [fs1)] dBuv) {dBuv) {dBuwv) {dB)
1 0.151 3.48 9.81 31.4&0 50.87 55.94 5.09
2 0.151 3.48 9.81 43.480 62.87 65.94 3.09
3 0.137 9.59 9.80 24,32 43.71 53.746 10.05
4 0.197 9.59 9.20 39.32 58.71 63.7& 5.05
5 0.24% 9.4a0 9.82 18.74& 38.18 51.78 13.4&0
& 0.24% 9.4a0 9.82 33.748 53.18 61.78 Z.80
7 0.297 9.80 9.83 11.4949 31.42 50.32 2.90
g 0.297 9.4a0 9.83 27.939 47,42 a0.32 12.30
9 0.352 9.59 9.8 13.77 33.1%8 458,91 15.72
10 0.352 9.59 9.8 25.77 45.1% 58.91 153.72
11 0.43949 9.549 9.8 14.85 34.25 46.01 11.7&
12 0.43% 9.59 9.8 20.85 40.25 56.01 15.74&

EST Technology Co., Ltd Report No.ESTE-R1603031  Page 13 of 158
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Level (dBu\) Date: 2016-03-08

a0

70

- W
- Yﬁ EDK FCC PART 15B A\

40 ]

=

30

20

10

i L 5 1 2 5 10 20 30
Frequency (MHz)

Site no : 244 Shield Room Data no. : 357
Env. / In3z. : Tenp:24.3'C Humi:52% Pres3:101.50kPa LINE Fhase : HNEUIRLL
Limit : FCC PART 15B QF

Engineer ]

EUT

M/H :
Test Mode : TX Mode

LISH Cakle Emiszsicn

Freq. Factor Loas Feading Lewvel Limits Margin Remark
MHz) {dE) {dE) dBuv) {dBuv) {dBuv) [fs1=3]
1 0.1z4 9.58 9.20 27.38 48,74 54,28 T.54
2 0.1z4 9.58 9.20 40,38 39,74 ad .28 4,54
3 0.24% 9.4a0 9.82 23.71 43.13 51.78 g.685
4 0.249 9.&0 9.82 36.71 56.13 61.78 5.85
5 0.270 9.4a0 9.83 21.37 40,80 51.12 140,32
& 0.270 9.4a0 9.83 36.37 55.80 §l.12 5.32
7 0.305 9.4a0 9.83 20.07 39.50 50.10 10.&0
g 0.305 9.4a0 9.83 34.07 53.50 a0.10 &.a0
9 0.413 9.5%9 9.82 13.25 32.648 47,535 14.33
1a 0.413 9.5%9 9.82 28.25 47.4848 57.58 9.93
11 0.43949 9.59 9.81 15.9& 35.3%8 46.01 10. &5
12 0.43% 9.5%9 9.81 25.94 45,348 56.01 10.8&5

EST Technology Co., Ltd Report No.ESTE-R1603031  Page 14 of 158
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Level (dBu\)

Date: 2016-03-08

70

G0

50

40

30

20

10

FCC PART 15B QP

FCC PART 15B AV

=

A5

Site no

Env. / Ins.
Limit
Engineer
EUT

Fower

M/H
Test Mode

5 1 2
Frequency (MHz)

244 Shield Room Data
Temp:24.3"C Humi:5E8% Press:101.50kPa LINE
FCC PBART 15B QP

Dick

LED TV

: AC 120V/e0H=z

SE40FYP1TR
TX Mode

Emissicon
Level L
{dBuw) {

Feading
dBu¥)

nc.
Fhasze

imits
dBuv)

10 20 30

5549

LINE

Margin Femark

': 'j.E :|

SN LI U B e

-
1 -1 rhorn
=1 @ o RaORD

-1

[N I = I I ]
-1

=TI A
[

e
.
-
[1%)

1 o
-
(=T = VI CUR O L R L R L T I U T LR S
[¥e}

o
(i8]

-
[¥e}

3.81 3.80 27.21 48,482 5
9.6l 9.80 40.21 39.62 i
9.6l 9.83 21.32 41.3% 3
9.6l 9.83 35.92 535.38 a0
9.6l 9.83 20.43 39.92 50
9.6l 9.83 J4.48 33.92 a0
9.6l 9.82 15.00 34.43 43
3.81 3.82 30.00 49,43 58
9.6l 9.81 18.78 3g.20 4q
9.6l 9.81 27.78 47.20 56
9.5% 9.81 T7.35 26.75 4q
9.5% 9.81 20.35 39.75 56

L S

[ Y RN L]
o

L) R }

o

SR S = LI = LR = LT =]

[ R }
L }

7.75
4.75
9.58
5.58
10.14
g.14
14.13
3.13

1
[1&}
s

.34
13.25
la.25

EST Technology Co., Ltd
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4  RADIATED EMISSION TEST

4.1 Limit
4.1.1 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.
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FCC ID: 2ACWI40FYP1TA

4.2. Block Diagram of Test setup
30~-1000MHz

o
|
vl H : ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A Jm
| - >
ETUT and
Support Svsiem
1 1
TURN TABLE
1. 5m(L)*1 0m(W)*#0 &m(H)—®| [ (FIBRE GLASS]
Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
I Support System

1.5m(L)*1.0m(W)* 1. 5m(H)

TUEN TABLE
(FIBRE GLASS)

EINNEE INNIN ENNEE NI NEI NNNEIN,
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4.3.

4.4

Test Procedure

EUT and its simulators are placed on a turn table, which is 1.5 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at IMHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions
measure above |GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked.

. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
2. The frequency 2412MHz . 2422MHz. 2442MHz. 2462MHz and 2472 MHz is
fundamental frequency which no limit, the limit on plots is automatically
generated by the software, it's not fundamental limit, we can't remove it.
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4.5.

Test Data

30-1000 MHz

20 Level (dBuvim)

Date: 2016-03-08

7o

G0

50

FCC PART 15 B(3M)

1=r)
[=8
m

30

!
i —
\

20

10

400, 500.

Frequency (MHz)

600,

Fo0.

800. a00. 1000

Site no. : 968 14 chamber Data no. : B
Dis. / Ent. : 3m 27137 Ant. pol. : VERTICAL
Limit FCC PART 15 B({3M)
Env. / Ins. : Temp:23.6" )Humi:5€%;Press:101.52kFa
Engineer }
EUT
M/ SE40FYP1TZ
Teat Mode IEEE 202.11k CH1 2412TX
Cable Emiszicn
Fredq. Loss Feading Lewvel Limits Margin Remark
MH=z) {dB) {dBuV) (dBu¥V/m) (dBu¥V/m) (dB)
1 30.00 18.51 0.85 11.395 31.11 40.00 2.89 QE
2 39.70 12.30 0.81 17.91 31.82 40.00 .38 QP
3 303.54 13.08 2.43 15.04 31.355 45.00 14.45 QP
4 590.&& 19.45 3.37 15.10 37.92 46.00 g2.08 QE
5 &79.80 20.29 3.66 2.39 g.34 g.00 9.66 QP
g 7T9E8.24 22.03 3.92 .34 35.29 g.00 10.71 QP

EST Technology Co., Ltd
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a0

Level (dBu\im)

Date: 2016-03-08

70

60

50

30

20

10

o
T

FCC PART 15 B(311)

=0
=1
m

Site no.
Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

M/H

Test Mode

200. 300.

400,

500.

LR
Frequency (MHz)

30

700,

800. a00.

AORIZONTAL

1 138.70
2 303.54
3 582.90
4 &855.85
3 7T730.34
@ 7T98.24

388 14 chamber
3m 27137
FCC PART 15 B(3M)
Temp:23.68" ;Humi:56%;Fress:101.52kFa
Dick
LED TV
: AC 120V/&0H=
SE40FYP1TR
IEEE E02.11k CH1 2412TX
Cakle Emizsicn
Loas Feading Level
(dB) {dBu¥) {dBu¥V,/m)
11.3%8 1.57 17.20 30.14
15.08 2.43 17.846 33.37
19.48 3.38 13.01 35.87
20.08 3.61 11.00 34.89
22.15 3.768 11.47 37.38
22.03 3.92 13.35 39.30

Limits
{dBuV,/m)
43.50
45.00
458,00
46.00

g.00
45.00

Margin Eemark
': 'j.E :|
13.34 QF
2.8 QF
10.13 QF
11.31 QF
8.682 QF
8.70 QF

1000

EST Technology Co., Ltd

Report No.ESTE-R1603031

Page 20 of 158



FCC ID: 2ACWI40FYP1TA

Level (dBu\im) Date: 2016-03-08

80

70

60
FCC PART 15 B(311)

50

=
=1
m

40

|

30

20

10

30 100, 200, 300, 400, 500. Go0. 700, 200, a00. 1000
Frequency (MHz)

Site no. : 968 1# chember Data no. 91

Dis. / Ent. : 3m 27137 Ant. pol. : HORIZONTIAL
Limit : FCC PART 15 B(3M)

Env. / Ins. v Temp:23,6" rHumi:5€%:Prez3:101.52kE:

Engineer : Dick

EUT : LED TV

Power : AC 120V &0H=z

M/ : SE40FYP1TR

Test Mode : IEEE 202.11k CH7 2442TX

Cable Emission
Freq. Loas Reading Lewvel Limits Margin ERemark
MH=z) {dB) (dBuv) {(dBuV/m) (dBu¥V/m) (d4B)
1 144.4% 11.28 1.34 15.53 31.33 43,50 2.17 QF
2 2g2.B0 12,85 2.22 18.31 31.48 dg.00 14.52 QE
3 303.54 13.08 2.43 19.28 34.77 4g.00 11.23 QF
4 &04,24 13.71 3.41 10.38& 33.48 §.00 12.52 QF
5 T733.25 22.21 3.78 12.581 38.90 48,00 7.10 QF
& 79&.30 22.03 3.82 10.63 6.58 48,00 .42 QF
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Level {dBu\/m) Date: 2016-03-08

a0

7o

60
FCC PART 15 B({311)

50 B

\

5okt

20

10

30 100, 200, 300, 400, a00, Go0. o0, 200, ann. 1000
Frequency (MHz)

Site no. : 9658 14 chamber Data no. 1 92
Dis. / Ent. : 3m 27137 Ant. pol. : VERTICAL
Limit : FCC BART 15 B(3M)
Env. /S Ins. : Temp:23.68" Humi:56%;FPress:101.52kPa
Engineer » Dick
EOT : LED TV
Power : AC 120V/&0H=
M/ : SE40FYPITR
Teat Mode : IEEE 202.11k CH7 2442TX
Cable Emiszion
Loss Feading Lewvel Limits Margin ERemark

s 1=3] {dBu¥) {(dBuV/m) (dBuV/m) (dB)

1 30.00 18.51 0.&5 12.17 31.33 40.00 B.87 QE
2 38.70 12.580 0.81 1&8.73 30,44 40,00 3.56 QF
3 301.&0 13.04 2.38 14.57 30.00 4g.00 1&.00 QF
4 540,88 12,45 3.37 12.84 35,68 48.00 10.34 QE
5 &8l.:24 20,30 3.87 11.33 35.30 &8.00 10.70 QF
& T2E8.40 22.03 3.75 12.02 37.80 &8.00 2.20 QF
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Level (dBul/m) Date: 2016-03-08

80
7o
G0

FCC PART 15 B3N}

50 B

4U_| T
3004
20

10

30 100, 200, 300, 400, a00. G0oa0, oo, 200, an0a0. 1000
Frequency (MHz)

Jite no. : 968 1% chamber : 93
Dis. / Ent. : 3m 27137 : VERTICAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa
Engineer » Dick
EUT : LED IV
Power : LC 120V/a0H=
M/H : SE40FYF1IR
Tezt Mods : IEEE 202.11b CH13 2472TX
Cable Emissicn
Loazs Feading Level Limits Margin ERemark
{dB) {dBuv) (dBu¥V,/m) (dBuV/m) (dB)
1 30.00 18.51 0.85 12.82 40,00 g.02 QF
2 8l.04 4,74 0.34 23.20 40,00 11.12 QF
3 590.&%8 13,45 3.37 14,382 7 &.00 2.26 QF
4 £04.24 18.71 3.41 14,35 T.47 &.00 2.53 QF
5 &77.%96 20.28 3.85 10,24 34.77 &.00 11.23 QF
& 7T730.34 22.15 3.76 9.82 35.73 &.00 10.27 QF
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20 Level (dBu\Vim) Date: 2016-03-08

7o

60
FCC PART 15 B({311)

a0

B

30

=0
=1
m

20

10

30 100. 200, 300, 400, 500. Go0. 700, a00. a00. 1000
Frequency (MHz)

Site no. : 968 14 chamber Data no. @ 94

Dis. / Ant. : 3m 27137 Ant. pol. : HORIZONTIAL
Limit : FCC BRART 15 B({3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer : Dick

EUT : LED TV

Power : BC 120V/80H=

M/ : SE40FYF1TA
Teat Mode : IEEE 202.11k CH13 2472TX

Cable Emissicn
Loas Feading Lewvel Limits Margin PBemark
{dB) {dBuV) (dBu¥V,/m) (dBuV/m) (d4E)

1 144.4% 11.2%8 1.34 18.85 31.85 43,50 11.85 QF
2 303.54 13.08 2.43 19,48 34.87 48,00 11.03 QF
3 e04.24 18.71 3.41 10,69 33.81 &8.00 2.189 QF
4 T2E.40 22.03 3.75 2.22 2.00 &8.00 2.00 QF
5 T58.53 22.0%9 3.82 10.08 35.9%9 &8.00 10.01 QF
& T9&.30 22.03 3.82 13.14 39.0%9 48,00 6.91 QF
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20 Level (dBuVim) Date: 2016-03-08

7o

G0
FCC PART 15 B(31M)

50

T
[=8
m

30

20

10

30 100, 200, 300, 400, 500, a00. T00. a0o. a00. 1000
Frequency (MHz)

Site no. : 988 1# chamber Dete no. @ 95
Dis. / Ent. : 3m 27137 Ant. pol. : HORIZONIAL
Limit : FCC BART 15 B({3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer v Dick
EOT : LED TV
Power : AC 120V/e0H=z
M/ : SE40FYP1TR
Teat Mode : IEEE E202.11g CH1 2412TX
Cable Emiszicon
Loss Feading Level Limits Margin Eemark

(4B} {dBu¥) (dBuV/m) (dBuV/m) (d4BE)

1 14&.34 11.00 1.89 17.80 30.29 43,50 13.21 QF
2 301.&0 13.04 2.3%9 18.77 34,20 45,00 11.E0 QF
3 454,828 6.65 2.94 10.55 30.14 .00 15.828 QP
4 g04,24 18.71 3.41 11.18 34.30 45,00 11.70 QF
5 T28.40 22.03 3.75 2.51 2.29 &8.00 7.71 QF
& T8E.24 22.03 3.392 11.41 37.38 45,00 g.84 QF
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80 Level (dBuV/m) Date: 2016-03-08

70

60
FCC PART 15 B(311)

50

1=r)
[=8
m

30

20

10

30 100, 200. 300. 400, 500. G00. 700, 200, a00, 1000
Frequency (MHz)

Jite no. : 986 1% chamber 98
Dis. / AEnt. : 3m 27137 VERTICLL
Limit : FCC BART 15 B({3M)
Env. / Ins. : Temp:23.68" Humi:56%;Press:101.52kPa
Engineer : Dick
EUT : LED IV
Power : BC 120V/e0Hz
M/H : SE40FYF1IR
Test Mode : IEEE 202.11g CH1I 2412TX
Cable Emissicn
Loss Reading Lewvel Limits Margin Bemark
(dB) {dBuv) (dBuv,/m) (dBuV/m) (d4B)
1 30.00 18.51 0.85 11.50 30.68 40,00 3.34 QF
2 8l.04 4.74 0.34 24,33 30.07 40,00 3.93 QF
3 582.80 19,48 3.38 13.22 8.08 £.00 3.92 QF
4 £04,24 19.71 3.41 15.0& 38.18 45,00 7.82 QF
5 &55.65 20,08 3.81 10.20 33.89 £.00 12.11 QF
& T2E8.40 22.03 3.75 g.70 34,42 45,00 11.52 QF
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SULEUHﬂdBUVWﬂ]

Date: 2016-03-08

70

60

a0

FCC PART 15 B(31M)

1=r)
[=8
m

i

20

10

30 100,

200,

300,

400,

500. G00.
Frequency (MHz)

¥oo,

800,

a00, 1000

Site no. : 988 1# chamber Data no. = 97
Dis. / Ent. : 3m 27137 Ant. pol. : VERTICRL
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kEa
Engineer Dick
EUT LED TV
Power : AC 120V/e0H=
M/H SE40FYPITR
Teat Mode IEEE E02.11g CH7 2442TX
Cable Emiszicn
Fredq. Loss Reading Lewvel Limits Margin Eemark
(MHz ) {dB) {dBu¥) (dBu¥V,/m) (dBuV/m) (dB)
1 30.00 g.51 0.85 2.8%9 2.05 40.00 7.85 QF
2 39.70 2.890 0.81 17.1%8 30.390 40.00 9.10 QF
3 510.15 17.94 3.1& 11.98 33.08 45.00 12.392 QF
4 5890.&8 159.45 3.37 14,18 37.01 45.00 £.99 QF
5 &BELl.E4 20.30 3.67 13.28 37.25 45.00 g2.75 QF
& 730.34 22.15 3.768 2.73 34,24 45.00 11.348 QF
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Level (dBuV/m) Date: 2016-03-08

a0

fo

G0
FCC PART 15 B(31M)

50

=0
[=1
m

40

i

30

20

10

30 100, 200, 300, 400, 500. G600, 700, 200, apo, 1000
Frequency (MHz)

1%}
0

Jite no. : 968 14 chamber Data no. ;
Di=s. [ Ant. : 3m 27137 Ant. pol. : HORIZONIAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kEa
Engineer : Dick

EUT : LED TV

Power : AC 120V/e0H=z

M/N : SE40FYPITZ
Test Mode : IEEE 802.11g CH7 2442TX

Cable Emissicon
Loazs Feading Lewvel Limits Margin Eemark
{dB) {dBu¥) (dBu¥V,/m) (dBuV/m) (dB)

1 144.4% 11.28 1.54 g.24 43.50 2.48 QF
2 284,74 12.584 2.28 8.87 45,00 13.91 QF
3 303.54 13.08 2.43 17.45 45,00 13.04 QF
4 T33.25 22.21 3.78 11.4&8 45,00 .33 QF
5 755.58 22.10 3.87 12,584 45,00 7.1%9 QF
& B0&.97 22.27 3.82 11.84 45,00 .07 QF
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20 Level (dBuVim) Liane: AU1n-Ui-ug

fo

G0
FCC PART 15 B(3NM)

50

1=r)
[=8
m

30

20

10

30 100, 200, 300, 400, 500. a0o. 700, &00. a00, 1000
Frequency (MHz)

Site no. : 968 14 chanber Data no. = 939
Dis. / Ent. : 3m 27137 Ant. peol. : HORIZONTIAL

Limit : FCC PRRT 15 B({3M)

Env. / Ins. : Temp:23.6" Humi:56%,;Pres3:101.52kFa
Engineer : Dick

EUT : LED TV

Power : BRC 120V/e0H=Z

M/N : SE40FYF1TR
Test Mode : IEEE 302.11g CH13 2472TX

Cable Emissicn
Loas Feading Lewvel Limits Margin Eemark
{dB) {dBu¥) (dBu¥V/m) (dBu¥V/m) (dB)

1 138.54 11.42 1.34 16.9% 29.95 43.50 13.55 QF
2 303.54 13.08 2.43 20.384 36.35 45.00 9.485 QF
3 454.38%8 &.85 2,594 10.0% 29,84 &.00 la.3% QE
4 g04.24 13.71 3.41 10.83 33.95 45.00 12.05 QF
3 T730.34 22.15 3.76 10.87 36.78 45.00 3.22 QF
& 805.03 22.20 3.86 11.15% 37.21 48.00 g.79 QE
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20 Level (dBu\m) Date: 2016-03-08

70

G0
FCC PART 15 B(311)

50

=0
=1
m

40—' .
30
20

10

30 100, 200, 300, 400, a00, LR o0, 200, aoaq. 1000
Frequency (MHz)

Site no. : 986 1# chamber Data no. : 100

Dis. / Ent. : 3m 27137 Ant. pol. : VERTICAEL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;FPress:101.52kEa

Engineer : Dick

EUT : LED TV

Fower : BAC 120V/60Hz

M/N : SE40FYP1TIZ

Teat Mode : IEEE 202.11g CH13 2472TX

Cable Emisszicon

Freq. Loas Feading Lewvel Limits Margin EBemark

MHz) {dB) {dBuV) {dBuV/m) (dBu¥V/m) (d4B)
1 30.00 18.51 0.&5 2.23 31.39 40,00 2.6l QF
2 590.86 149,45 3.37 13.77 36.59 45.00 9.41 QF
3 g04.24 19.71 3.41 14,17 37.249 45.00 2.71 QF
4 £55.85 20,08 3.681 11.4¢ 35.15 45.00 10.85 QF
5 T28.40 22.03 3.75 9.69 35.47 45.00 10.53 QF
& 820&.00 22.24 3.84 2.70 34.78 45.00 11.22 QF
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20 Level {dBuV/m) Date: 2016-03-08

70

G0
FCC PART 15 B(311)

50

o

30

=
=1
m

20

10

30 100, 200, 300, 400, 500, a00, 700, a00, a00. 1000
Frequency (MHz)

Site no. : 988 1% cheamber Dete no. @ 101

Dis. / Ant. : 3m 27137 Ant. pol. : WERTICAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kEa

Engineer » Dick

EUT : LED TV

Power : AC 120V/&0H=z

M/N : SE40FYFITA
Test Mode : IEEE 802.11n HTZ20 CH1 2412TX

Cable Emisszicn
Loss Feading Lewvel Limits Margin PRemark
{dB) {dBuV) (dBu¥V,/m) (dBu¥/m) (4B}

1 30.00 12.51 0.85 1.12 30.28 40,00 3.72 QF
2 8l.04 4,74 0.324 23.939 29.87 40,00 10.33 QF
3 590.&%8 139,45 3.37 15.45 38.27 48,00 7.73 QF
4 £04.24 19.71 3.41 13.11 38.23 4g.00 9.77 QF
5 E55.EE 20.08 3.1 .81 33,80 dg.00 12.40 QE
& T2E8.40 22.03 3.75 10.13 35.91 4g.00 10.0%9 QF
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Level (dBulim) Date: 2016-03-08

a0

70

60
FCC PART 15 B3N}

50

=0
[=8
m

40

i

30

20

10

30 100. 200. 300, 400, 500. Go0. T00. a00, a00. 1000
Frequency (MHz)

Site no. : 988 14 chamber 102

Dis. / Ent. : 3m 27137 HORIZONTAL
Limit : FCC PBART 15 B(3M)

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa

Engineer : Dick

EUT : LED TV

Power : AC 120V/80H=

M/N : SE40FYFITR

Test Mode : IEEE 202.11n HT20 CH1 2412TX

Cable Emissicn

Freq. Loas Feading Level Limits Margin PRemark

MHZ) {dB) {dBuvV) {dBuV,/m) (dBu¥V/m) (dB)
1 303.54 13.08 2.43 20,85 38,18 4g.00 g3.24 QE
2 454.E%8 14.65 2.54 11.41 31.00 48,00 15.00 QF
3 g04.24 13.71 3.41 10.13 33.31 48,00 12.689 QF
4 T3E.10 22.32 3.789 10.70 38.81 48,00 3.139 QF
3 T8E.24 22.03 3.82 2.50 38.45 48,00 7.55 QF
& B873.30 22.75 3.86 5.8l 32.22 48,00 13.78 QF
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20 Level (dBuV/m) Date: 2016-03-08

il

60
FCC PART 15 B(3M}

50 peB

40

1

30

20

10

30 100, 200, 300, 400, a00. GLITIR o0, 200, a0aq, 1000
Frequency (MHz)

Site no. : 988 1% chanmber Date no. @ 103

Dis. / Ent. : 3m 27137 Ant. pol. : HORIZONIAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;FPress:101.52kFa

Engineer : Dick

EUT : LED TV

Power : RC 120V/&0Hz

M/H : SE40FYPITA

Test Mode : IEEE 202.11n HT20 CH7 2442TX

Cable Emission

Freq. Loas Feading Lewvel Limits Margin ERemark

{MHz) {dB) {dBuv) {(dBu¥V/m) (dBu¥v/m) (d4B)
1 284,74 12.54 2.28 17.38 32.80 45,00 13.40 QF
2 301.&0 13.04 2.39 5.22 33.85 46,00 2.35 QF
3 445,04 1a.45 2.935 11.74 31.14 46,00 14,28 QF
4 g04,24 18.71 3.41 10.53 33.85 45,00 2.35 QF
5 6.16 22.28 3.78 11.50 37.56 &.00 Z.44 QF
& B801.15 22.07 3.83 11.93 37.89 45,00 g.11 QF
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FCC ID: 2ACWI40FYP1TA

SULEUHﬂdBUUWﬂ]

Date: 2016-03-08

70

60

a0

FCC PART/ 15 B{3M)

=
=1
m

30

TJ\‘_.

10

30 100

200.

300. 400, 500.

Frequency (MHz)

600,

Fo0.

800. 800,

Site no. 968 14 chamber Date no. : 104
Dis. / Ent. : 3m 27137 Ant. pol. : VERTICRL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Fress:101.52kFa
Engineer Dick
EUT LED TV
Power : BC 120V/&0Hz
M/N SE40FYP1TA
Test Mode IEEE 202.11n HT20 CH7 2442TX
Cable Emission
Fredq. Loas Feading Lewvel Limits Margin ERemark
(MHz) (dB) {dBu¥) {dBu¥V/m) (dBu¥V/m) dB)
1 30.00 .51 0.85 11.40 30.548 40.00 3,44 QF
2 358.70 2.90 0.81 17.42 31.13 40.00 B.87 QF
3 303.54 13.08 2.43 14,33 30,44 45.00 15.54 QF
4 510.15 17.34 3.16 10.249 31.3%8 45.00 14,81 QF
5 590.&48 15.45 3.37 153.749 6.61 45.00 9.39 QF
& &00.38 153.4&0 3.44 14,35 37.598 45.00 .41 QF

1000

EST Technology Co., Ltd
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FCC ID: 2ACWI40FYP1TA

Level (dBu\/mj) Date: 2016-03-08

a0

70

G0
FCC PART 15 BI301)

50

T
[=8
m

30 \
20 )

10

30 100, 200. 300, 400, 500. G00. T00. a00, a00. 1000
Frequency (MHz)

Site no. : 968 14 chamber : 105

Dis. / REnt. : 3m 27137 : VERTICAL
Limit : FCOC PART 15 EB(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kF:

Engineer : Dick

EUT : LED TV

Power : LT 120V/E0HZ

M/ : SE40FYPITR

Test Mode : IEEE 202.11n HT20 CH13 2472TX

Cable Emissicn

Freq. Loas Feading Level Limits Margin PRemark

MHzZ) {dB) {dBuV) {dBu¥V,/m) (dBuV/m) (dB)
1 30.00 18.51 0.85 11.27 30.43 40,00 3.57 QF
2 359.70 12.580 0.81 16.03 25,74 40,00 10.28 QF
3 8l.04 4,74 0.324 22.73 28.41 40,00 11.5%9 QF
4 550.8& 13,45 3.37 14,14 36.96 44,00 3.04 QF
5 &55.85 20.08 3.81 11.08 34.77 &.00 11.23 QF
& T28.40 22.03 3.735 7.18 32.96 44,00 13.04 QF
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FCC ID: 2ACWI40FYP1TA

Level (dBuvim) Date: 2016-03-08

a0

70

60
FCC PART 15 B({311)

50

1=r)
[=8
m

4U—| £
30
20

10

30 100, 200, 300, 400, a00, a00. oo, 200, ann. 1000
Frequency {MHz)

Site no. : 988 14 chamber 10&

Dis. / Ant. : 3m 27137 HORIZONTAL
Limit : FOC BART 15 B({3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa

Engineer : Dick

EUT : LED TV

Power : AC 120V/60HZ

M/ : SE40FYPITR

Test Mode : IEEE 202.11n HT20 CH13 2472TX

Cakle Emiszsicon

Freq. Loas Feading Level Limits Margin PRemark

MH=z) (dB) {dBuv) {(dBu¥V,/m) (dBu¥V/m) (dB)
1 14:2.34 11.00 1.69 15.58 28.27 43,50 15.2 QF
2 301.80 13.04 2.38 18.27 34.70 48,00 11.30 QF
3 451.385 £.54 2.85 10.77 30.28 48,00 15.74 QF
4 £04.24 19.71 .41 10.38 33.50 48,00 2.30 QF
5 T730.34 22.15 3.7E 11.22 37.13 16.00 8.87 QE
& E80&.00 22,24 3.84 11.57 37.65 48,00 2.35 QF
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FCC ID: 2ACWI40FYP1TA

SULENEIIUBUVHHJ Date: 2016-03-08

70

G0
FCC PART 15 B(31M)

50

1=r)
[=8
m

40—' -
30
20

10

30 100, 200, 300, 400, 500, 600, 700, 200, a00. 1000
Frequency (MHz)

Site no. : 966 14 chanmber 1a7
Dis. / Ant. : 3m 27137 HORIZONTAL
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:23.68" ;Humi:56%,;Pres3:101.52kFa
Engineer » Dick
EUT : LED TV
Power : AC 120V/&0H=z
M/ : SE40FYPITZ
Test Mode : IEEE 202.11n HT40 CH1 2422TX
Cable Emission
Freq. Loss Feading Lewvel Limits Margin ERemark
MHz) {dB/m)} {dB} {dBuv) {dBu¥V/m) (dBuV/m) (4B}
1 14:2.34 11.00 1.&% 18.74 29.43 43.30 14.07 QP
2 301.80 13.04 2.33 21.30 36.73 45.00 9.27 QP
3 364.85 14.85 2.83 13.80 31.08 458.00 14,32 QP
4 204,24 19.71 3.41 10.2 33.33 458.00 12.4&7 QP
5 T42.895 22.31 3.E86 3,43 35.480 446.00 10.40 QF
& 795.33 22.03 3.892 12.4%9 38.44 45.00 T7.58 QE
EST Technology Co., Ltd Report No.ESTE-R1603031  Page 37 of 158



FCC ID: 2ACWI40FYP1TA

20 Level (dBuVim) Date: 2016-03-08

70

G0
FCC PART 15 B{3M)

a0

=
=1
m

40

1l

30

20

10

30 100, 200, 300, 400, 500, a00. 700, a00. a00. 1000
Frequency (MHZ)

Site no. : 988 14 chamber Data no. + 108

Dis. / Ant. : 3m 27137 Ant. pol. : VERTICAL
Limit : FCOC BART 15 B({3M)

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa

Engineer : Dick

EUT : LED TV

Power » BC 120V/e0Hz

M/H : JE40FYF1TIR
Test Mode : IEEE 202.11n HT40 CH1 2422TX

Cable Emiszion
Loss Feading Level Limits Margin ERemark
s 1=3] {dBuV) (dBu¥V,/m) (dBu¥V/m) (dE)

1 30.00 18.51 0.a5 11.54 30.70 40.00 3.30 QF
2 al.04 4.74 0.34 23.886 29.54 40.00 10.4% QF
3 01.40 13.04 2.3% 17.27 32.70 44.00 13.30 QE
4 q04.2 13.71 3.41 13.9% 37.08 44.00 g.92 QF
3 T36.1& 22.28 3.78 9.1% 35.22 a.00 10.78 QF
& E&04.0& 22.17 3.87 .24 35.28 46.00 10.72 QF
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FCC ID: 2ACWI40FYP1TA

20 Level (dBuv/m) Date: 2016-03-08

fo

G0
FCC PART 15 B(311)

50

o

301 ¢

=i
=1
o

20

10

30 100, 200, 300, 400, 500. 600, T00. 200, 900, 1000
Frequency (MHz)

Site no. : 986 14 chamber Dete no. @ 109

Dis. / Ant. : 3m 27137 Ant. pol. : WVERIICAL
Limit : FCC PRRT 15 B({3M)

Env. / Ins. : Temp:23.6" Humi:56%,;Pres3:101.52kEa

Engineer : Dick

EOT : LED TV

Power : AC 120V/60H=z

M/N : JE40FYF1TA
Test Mode : IEEE 802.11n HT40 CHS 2442TX

Cable Emission
Freq. Loas Feading Lewvel Limits Margin ERemark
MH=z) {dB) {dBu¥) {dBu¥V/m) (dBu¥ {dB)

1 30.00 18.51 0.85 12.13 31.2% 40,00 8.71 QF
2 8l.04 4,74 0.34 23.22 28.390 40,00 11.10 QF
3 510.15 17.594 3.16 10.58 31.68 45,00 14,32 QF
4 590,688 19,45 3.37 14.47 37.2%9 £.00 8.71 QF
5 E55.&5 20.08 3,81 3.7¢2 33.47 4g.00 12.53 QE
& 730.34 22.15 3.76 g.86 34.77 4¢.00 11.2 QF
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FCC ID: 2ACWI40FYP1TA

Site
Dis.
Limit
Env.

EUT

M/

a0

70

60

50

40

30

20

10

Level (dBulim)

Date: 2016-03-08

I —

FCC PART 15 B{311)

1=r)
[=8
m

no.

P

Ant.

S Ins.
Engineer

Test Mode

(LSS U LS R e

100.

200. 300. 400. 500. 600, Fo0. 800.

Frequency (MHz)

966 14 chamber no. 110

3m 27137 pol. @ HORIZONWTAL
FCC PART 15 B(3M)

Temp:23.68" ;Humi:56%;Pres3:101.52kFa

Dick

LED TV

: AC 120V/60H=z

SE40FYF1TZ
IEEE 802.11n HT40 CHS 2442TX

a00.

Cable Emissicn

Loas Feading Level Limits Margin

{dB) {dBuV) {(dBuV/m) (dBu¥V,/m) (4B}
11.00 1.69 16.80 29,45 43.50 14.01
153.04 2.39 21.57 37.00 45.00 9.00
14.9% 2.64 11.21 28.84 45.00 17.1&
22.32 3.79 11.83 37.74 §.00 8.26
22.03 3.92 12.00 37.95 45.00 g.05
22.53 3.77 6.83 33.13 45.00 12.87

oo

1000

EST Technology Co., Ltd

Report No.ESTE-R1603031

Page 40 of 158



FCC ID: 2ACWI40FYP1TA

20 Level (dBu\im) Date: 2016-03-08

70

60
FCC PART 15 B(31)

50

=0
[=8
m

40

i

30

20

10

30 100, 200, 300, 400, a00. goa0. 7oo, 200, 900, 1000
Frequency (MHz)

Site no. : 966 14 chember Data no. : 111
Di=. f Ant. : 3m 27137 Znt. pol. : HORIZONTIAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer » Dick
EUT : LED TV

Fower : BRC 120V/60Hz

M/H : SE40FYFITA
Test Mode : IEEE 802.11ln HT40 CHY 2462TX

akle Emiszicn
o053 Reading Lewvel Limits Margin Bemark
{dB) {dBuV) {(dBuV,/m) (dBu¥V/m) (4B}

1 301.80 13.04 2.3%9 21.58 37.01 48.00 g.9%9 QP
2 004,24 13.71 3.41 10.58 33.70 44.00 12.30 QP
3 T32.28 22.13 3.77 12.28 g.24 44.00 7.76 QP
4 204.0%8 22.17 3.87 14.24 40. 88 48.00 5.32 QP
5 830.25 22.50 3.73 g.43 34.71 44.00 11.2% QP
& 875.84 22.72 3.54 8.50 33.1a 44.00 12.34 QP
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FCC ID: 2ACWI40FYP1TA

Level (dBulimj Date: 2016-03-08

a0

70

G0
FCC PART 15 B({311)

50

I
\

1=r)
[=8
m

30 4

20

10

30 100. 200. 300, 400, 500, G00. 700, 200, a00. 1000
Frequency (MHz)

Site no. : 988 14 chamber : 112

Dis. / AEnt. : 3m 27137 : VERTICAL
Limit : FCC BART 15 EB(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer : Dick

EUT : LED TV

Power : AC 120V/e0HZ

M/ : SE40FYPITR

Teat Mode : IEEE 202.11n HT40 CH9 2482TX

Cakle Eniszsicn

Freq. Loas Reading Lewvel Limits Margin PRemark

MHzZ) {dB) {dBuW) {dBuV.,/m) {dBuV.,/m) [{dB)
1 30.00 18.51 0.85 10.80 29.948 40,00 10.04 QF
2 38.70 12.80 0.81 14.39 30.10 40,00 3.390 QF
3 590.86 19.45 3.37 13.48 36.30 &8.00 3.70 QF
4 £04.24 19.71 3.41 13.73 36.85 4g.00 3.15 QF
5 &55.85 20,08 3.81 10.22 33.91 &8.00 12.0%9 QF
& 7T733.25 22.21 3.78 2.92 34,581 4g.00 11.0%9 QF
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FCC ID: 2ACWI40FYP1TA

1000-18000 MHz

120 Level (dBuUV/m) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

in

FCC PART 15C AV

-

T Y

Lad
il

g
|

50

30

10

1000 4000, G000, 28000, 10000, 12000, 14000, 16000, 13000
Frequency (MHz)

Site no. : 14 984 chamber 113

Dis. / Ant. 1 3m ANT 1-18G HORIZONTAL
Limit : FCC BART 15C PERKE

Env. /S Ins. : Temp:23.6" Humi:5€%;Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power » BC 120V/e0Hz

M/ : SE40FYFPITA
Test Mode : IEEE 302.11b CH1 2412TX

Cable Enp Emissicn
Freq. Loss Factor EReading Lewvel Limits Margin Remark
MHz) s 1=3] {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2412.00 27.80 g.64d 34.584 99.4& 99.0& 74.00 -25.0& E
2 2955.00 28.12 g.82 37.21 45,358 45,12 74.00 28.88 B
3 4570.00 30.74 10.72 35.681 43.04& g.91 74.00 25.09 B
4 4324.00 31.28 11.:84 35.668 38.28 45,72 54.00 g.28 A gJe
5 4324.00 31.28 11.:84 35.668 47,14 24,480 74.00 19.40 Peak
& 8712.00 37.38 11.45 33.71 2.53 47.85 74.00 26.35 B
7 13837.00 41.31 10.98 33.00 30.29 49,38 74.00 24,42 Peak

Femarks: 1. Emissicn Level= Antenna
The emissicn lewvels that
limit are not reported.

%]
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FCC ID: 2ACWI40FYP1TA

120 Level (dBulim)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

ey

30

10

a000. 10000,
Frequency (MHz)

1000 4000, G000,

Site no.

Dis. / RAnt. 3m INT 1-18&

Limit FCC PRRT 15C PERLK

Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony

EUT LED TV

Power : AC 120V/60H=z

SE40FYEITR
IEEE 802.1l1k

M/
Test Mode

120

114

0o. 14000, 16000, 18000

: VERTICAL

Ant Cable e Emissicn
Freq. Factor Loss Factor FReading Level Limits Margin Femark
{MH=Z) {dB/m) [{dB) [{dB) ABuW) {dBuW,/m) {dBuW,/m) [{dB)
1 2412.00 27.80 g.04 34,24 99.80 99,20 74.00 -25.20
2 2955.00 28.12 g.82 37.21 44,01 43.74 74.00 30.28
3 4570.00 30.74 10.72 35.81 42.73 458.58 74.00 25.42
4 4524.00 31.28 11.:24 35.668 45.12 52.58 74.00 21.42
5 7392.00 3&.57 11.5% 34.23 32.70 48,83 74.00 27.37
& 13481.00 39.9%9 11.50 2.71 29.29 42.07 74.00 25.93
Femarks: 1. Emission Lewvel= Entenna Factor + Cabkle Loss - AEmp Factor + Beading
2. The emiszssion lewvels that are 20d4B kelow the ocfficial
limit are not reported.
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FCC ID: 2ACWI40FYP1

120

TA

Level (dBu\im)

Date: 2016-03-08

110

an

FCC PART 15C PEAK

70

n

FCC PART 15C AV

50

e

30

10

=

[¥%]
[ay]

e

1000

4000, 6000, 8000, 10000,

Frequency (MHz)

12000.

14000,

16000. 13000

Site no. 1% 964 chamber Data no. 117

Dis. / Ant. 3m INT 1-18& Int. pol. HORIZONWTAL

Limit FCC EBRRT 15C PELE

Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer Tony

EUT LED TV

Power : AC 120V/60HZ

M/ SE40FYFITR

T==t Mode IEEE 202.11b CHT7 2442TE

Ant Cable Enp Emissicon
Freq. Factor Loass Factor BReading Level Limits Margin Femark
{MHz) {dB/m) (dB} {dB) {dBuW) {dBuV/m) {dBuV,/m} {dB}

1 27.&0 6.67 34,85 9g8.11 97.53 74.00 -23.53 Eeak
2 28.1& 2.390 37.17 43.14 43.03 74.00 30.497 Esak
3 30.74 140.72 35.61 41,484 47.43 74.00 258.51 Eeak
4 31.37 12.07 35.82 41.03 45,685 54.00 5.35 Lyerage
5 31.37 12.07 35.82 49,58 57.20 74.00 1&.80 Esak
& 38.55 11.57 34,14 34.30 45,28 74.00 25.72 Eeak
7 40.55 11.30 2.75 30.&2 49,72 74.00 24,28 Eeak

Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Beading

2. The emission lewels that are 204B kelow the ocfficiel

limit

re not reported.
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Level (dBu\im)

FCC ID: 2ACWI40FYP1TA

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

4 . FCC PART 15C AV

a0

10

"

L)

Hﬁww

(&)

]

1000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

Eoiver

FOWEL

noc.

S Ant.

M/H
Test Mode

4000, 6000, 8000, 10000. 14000. 16000. 18000

Frequency (MHz)

12000.

118
1. : VERT

968 chamber Da
ANT 1-18& 2
PELE

CAL

: AC 120V/e0H=
SE40FYFPITA
IEEE

g802.11b CHT

Cable Emission
Freq. Loas Feading Lewvel Limits Margin Femark
{MH=) {dB) {dBuv) {dBuV,/m) {dBuV,/m) {dB)
1 2442,00 27.80 6.67 34.85 31.84 91.04& 74.00 -17.0&
2 2955,00 28.12 g.82 37.21 48.3%9 458,12 74.00 27.88
3 4855.00 30.94 11.0% 35.57 2.61 49,07 74.00 24,393
4 4384.00 31.37 2.07 35.82 45.73 53.35 74.00 20.85
5 7494,00 38.48 11.&2 34.18 33.1a 47.08 74.00 26.92
& 13444.00 35,85 11.4% 2.74 2.37 51.07 74.00 22.93
Remarks: 1. Emission Lewvel= aAntenna Fa r + Cable Loss - amp Factor + Beading.
2. The emission lewels that are 204B below the officiel

limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1603031  Page 46

of 158



FCC ID: 2ACWI40FYP1TA

120 Level (dBulm) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

n

FCC PART 15C AV

= ) 7

" f UWWW

30

10

1000 4000, G000, a000. 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 14 988 chamber Data no. : 119

Dis. / RAnt. : 3m INT 1-18& Int. pol. @ VERTICRAL
Limit : FCC ELRT 15C EELE

Env. / Ins. : Temp:23.6";Humi:56%;PFres3:101.52kF:

Engineer : Tony

EUT : LED TV

Power : AC 120V/&0H=z

M/H : SE40FYFP1TA
Test Mode : IEEE 302.11b CH13 2472TX

Ant. Cable Enp Emissicn
edq. Factor Loss Factor FReading Level Limits Margin Femark
{MHz) {dB/m) (dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB)

1 2472.00 27.58 6.71 35.11 97.12 96.30 74.00 -22.30 Feak
2 2955.00 28.12 g.82 37.21 g.15 45.88 74.00 28.12 Feak
3 4455.00 30.3%4 11.0%9 35.57 44,389 50.85 74.00 23.15 Feak
4 4344.00 31.47 12,37 35.94& 40.348 42,24 54.00 5.76 Lverage
3 4344,00 31.47 1z2.37 35.96 47,584 535.52 74.00 13.48 Feak
i g634.00 37.32 11.45 33.486 32.04 47.15 74.00 26.85 Feak
) 13529.00 40.1e 11.4& 2.82 29.58 43.58 74.00 25.42 Feak

Femarks: 1. Emissicon Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
The emission lewels that are 204B bkelow the cfficial
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\/m) Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

n

FCC PART 15C AV

¥

50 5 EL MMW

30

10

1000 4000, 6000, 8000, 10000.

Frequency (MHz)

12000. 14000. 16000, 13000

Site no. : 1# 9&& chamber Deta no. @ 120
Dis. / Ant. : 3m INT 1-18& Ant. pol. HORIZONTAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:58%;Fres3:101.52kFa
Engineer Tony
EUT LED IV
Eower : BC 120V/&0Hz
M/H SE40FYFITA
Test Mode IEEE 202.11k CH13 2472TX
Ant. Cable Amp Emissicn
Freq. Factor Loss Factor BReading Level Limits Margin Femark
(MH=Z) {dB/m) (dB) {dE) {dBu¥) {dBuV/m) {dBuV/m) {dE)
1 2472.00 27.35%8 6.71 35.11 102.00 101.18 74.00 -27.18 Feak
2 2955.00 28.12 g.82 37.21 45,72 45,45 74.00 28.55 Feak
3 4570.00 30.74 10.72 35.81 42,37 45,42 74.00 25.58 Feak
4 4944.,00 31.47 12,37 35.98 41.04& 45,394 54.00 5.048 Aver
5 4944.,00 31.47 12,37 35.98 50,48 58.34 74.00 15,84 Feak
& T4&0.00 6.52 11.81 34.21 33.31 47.23 74.00 26.77 Feak
7 14056.00 41.51 10.90 33.08 30.85 50.20 74.00 23.80 Feak

Emission Level= Antenna Factor + Cakle Loss - Emp Factor + Reading.
2. The emission lewvels that are 204B below the ocfficiel
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBul/m) Date: 2016-03-08

120

110

FCC PART 15C PEAK

70

FCC PART 15C AV

10

1000 4000, G000, a000, 10000, 12000, 14000, 16000, 13000
Frequency (MHz)

Site no. : 1# 9486 chamber no. 123

Dis. / Ant. : 3m ANT 1-18G pol. @ VERTICAL
Limit : FCC PART 15C PERK

Env. / Ins. : Temp:23.6" ;Humi:56%;FPress:101.52kPa

Engineer : Tony

EUT : LED TV

Power : AC 120V/60H=z

M/N : SE40FYFITZ
Test Mode : IEEE 802.11g CH1 2412TX

Emiszicn
Feading Lewvel Limits Margin Femark
{dBuV) {dBuV,/m) {dBuV,/m) {dB)

1 2412.00 27.&0 g.684 34,84 29.684 29,24 74.00 -15.24
2 2955.00 28.12 g.82 37.21 45,43 46,18 74.00 27.84
3 4855.00 30.94 11.09 35.57 41.32 47,78 74.00 25,22
4 4324.00 31.28 11.84 35.66 43,88 51,44 74.00 22.5¢8
5 7426.00 3&.56 11.&0 34.22 31.898 45,82 74.00 28.08
& 13580.00 40.31 11.40 32.84 30.25 43,32 74.00 24,88
Femarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Zmp Factor + Reading.

t are 204B kelow the official

2. The emiszion lewels th
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

[}

|

T

1000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Fower

M/
Test Mode

4000, G000, 8000, 10000.

Frequency (MHz)

1% 96& chamber
3m  ANT 1-18G
FCC BART 15C PERK
Tenp:23.68" ;Humi:56%;Press:101.52kFa

Tony
LED TV
AC 120V/60H=

SE40FYFITR
IEEE 202.11g CH1 2412TX

12000. 14000. 16000. 18000

124
HORIZONTAL

LS U oS I B
S L S U
L]

(=X ]

£.00
5.00
70.00
4.00
5.00
8.00

= L L kR

Cakle Lmp Emissic

Loas Factor BReading Level

{dB) {dB) dBuW) {dBuV,/ m
T7.680 g.84 34,484 91.17 90.77
.12 g.82 37.21 45,848 45,35
0.74 10.72 35.61 42.7 48.58
1.2 11.:84 35.668 43.23 50.469
.57 11.5%9 34.21 32.350 48,45
l.868 10.91 33.41 29,81 458.37

n

Limits Margin Femark
! {dBuV,/m) {dB)

74.00 -16.77

74.00 25.41

74.00 25.42

74.00 23.31

74.00 27.55

74.00 25.03

Emissicon Level= Antenna
The emissicn lewvels that

limit

Cakble Loss
below the

or +
204B

are

are not reported.

+ Beading.
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FCC ID: 2ACWI40FYP1TA

120Levm

(dBuVim)

Date: 2016-03-08

110

an

FCC PART 15C PEAK

7o

50

30

10

0]

[}

FCC PART 15C AV
]

RNy

1000

Jite
Dis.
Limit
Env. /S Ins.
Engineer
EUT

ng.

/ Ant.

M/H
Test Mode

[

WL

4000, 6000,

1% 948 chamber
ENT 1-18G

Temp:23.6" pHumi:56%;F
Tony
LED TV

: RC 120V/80Hz
SE40FYP1TA
IEEE E02.11g C

2000, 10000,
Frequency (MHz)

12000. 14000. 16000. 18000

127

: VERTICAL

ress:101.52kPa
TX
Emissicn
Feading Lewvel Limits Margin Femark
{dBuv) {dBuV,/m) (dBuV,/m) {dE)

1 2442
2 2955
3 4855
4 4334
3 6525
i 13274,

87.97 87.39 74.00 -13.3%9
45.17 45.30 74.00 28.10
43.34 50.40 74.00 23.480
44,22 51.:24 74.00 22.1%
34.87 46.33 74.00 27.81
31.54 49,483 74.00 24.37

| e

oo 27.&0 6.687 34.85
oo 28.12 g2.82 37.21
oo 30.94 11.0%9 35.57
o0 31.37 12.07 35.82
0o 34.29 12.20 34,97
00 39.54 11.47 32.92
Emission Level= Antenna Fa
The emission lewvels that &

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

50

—

30

10

FCC PART 15C AV
]

w

1000 4000, 6000, 8000.

Frequency

Site no. 1# 986 chamber Data
Dis. / Ant. 3m ANT 1-18G Ant.
Limit FCC PART 15C FERK

Env. / Ins. Temp:23.6" ;Humi:568%;Pres3:101.52k
Engineer Tony

EUT LED TV

Power : AC 120V/se0HZ

M/H
Test Mode

SE40FYFITA
IEEE 802.11lg

CH7 2442TX

1 2442.00 27.80 6.687 34.85 94,23

2 2955.00 28.12 g2.82 37.21 45,149

3 4570.00 30.74 1l0.72 35.81 41.40

4 4824.00 31.37 12.07 35.82 45,87

5 2650.00 37.27 11.45 33.88 2.62

& 14124.00 41.57 10.91 33.22 31.35
Femarks: 1. Emissicn Level= Entenna Factor + Cable
2. The emission lewvels that are 20d4B belo

limit =&

re not reported.

10000.

12000. 14000, 16000, 158000

(MHz)

28
s

AORIZCONTAL

no.
pol.

Emiszion

Lewvel Limits Margin Femark
{dBuV,/m) {dBuV/m) {dE)

93.685 74.00 -19.4&5

44,82 74.00 29,08

47.25 74.00 26.75

53.29 74.00 20.71

47. 66 74.00 258,34

50.81 74.00 23.39

Loss - Zmp

W the

EST Technology Co., Ltd
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FCC ID: 2ACWI40FYP1TA

Level (dBuvim) Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

7o

n

FCC PART 15C AV

50 _ 3 8 7

MMWW

T

30

10

1000 4000, G000, a000. 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 1# 988 chamber 1259

Dis. / Ant. : 3m ENT 1-18& HORIZONWTAL
Limit : FCC ELRT 15C EFELE

Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED IV

Power : AC 120V/60Hz

M/ : SE40FYF1TZ
Test Mode : IEEE 802.11g CH13 2472TX

Cable Enp Emissicn
Freq. Loss Factor BReading Lewvel Limits Margin Femark
MHz) {dB}) {dB}) {dBuW) {dBuV,/m} {dBuV,/m} {dB})

1 2472.00 27.35E .71 35.11 34,259 93.47 74.00 -19.47 B
2 2955.00 28.12 g8.az2 37.21 45.52 45.25 74.00 22.75 E
3 4570.00 30.74 10.72 35.681 42.0& 47.91 74.00 26.09 B
4 4344.00 31.47 12.37 35.9& 41.55 49,43 54.00 4.57 i
ES 4944.00 31.47 12.37 35.%& 49,57 57.4% 74.00 1£.55 E
& 7154.00 38.25 11.52 33.88 32.79 46,88 74.00 27.32 B
7 13814.00 40.40 11.3& 2.68 258.57 47.85 74.00 256.35 B
Femarks: 1. Emissicn Lewvel= Antenna Factor + Ceble Loss - Zmp Factor + Beading.

2. The emission levels that are
limit are not reported.

om

20dE below the official
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FCC ID: 2ACWI40FYP1TA

Level (dBu\/mj)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

Lol

WW/

1000

Site no.

4000, G000, 8000.

Frequency (MHz)

FCC PART 15C PERK

Temp:23.6" ;Humi:56%; Fres3:101.52k

Dis. / Ant.

Limit

Env. / Ins.

Engineer Tony
EUT LED TV

FoOwWer

M/H
Test Mode

: AC 120V/e0H=z

SE40FYF1TA
IEEE 802.11g CH13 2472TX

mber Datsa
{e Ant.

{dBuV/m) {dE

12000, 14000. 16000, 13000

130
: VERTICAL

Emizsicn

Limits Margin Femark
F ': 'j.E :|

[ ]

1 oo

[

T4.00 -14.81
74.00 28.12
T4.00 25.27
74.00 21.81
T4.00 £7.448
4 25.66

1 2472.00 27.58 6.71 .11 .63
£ 2855.00 28.12 2.82 .21 .15
3 4804.00 30.30 10.37 .59 .83
4 4544.00 31.47 12.37 .96 .31
3 g474.00 34.1a 12.22 .13 .34
& 11370.00 39.28 11.02 33.51 31.55

(o |

oo k3 CO R oo
Laown

[T CO ¥ T LI N S B

Emission Level= Antenna tor
The emissicn lewvels tha

are not reported.

t are 204dB below
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120

110

a0 1

FCC PART 15C PEAK

fo

FCC PART 15C AV

1
Ly

50 ; 3

NWJ"W

10

!
|

W

a000o. 10000,
Frequency (MHz)

1000 4000, 6000, 12000

Site no. 1# 988 chamber 133
Dis. / Ant. 3m ANT 1-18G

Limit : FCC BRRT 15C PERKE

Env. / Ins. Temp:23.6" ;Humi:56%,Press:101.52kPa
Engineer Tony

EUT LED TV

Power : AC 120V/60H=

M/N
Test Mode

SE40FYFP1TIA

IEEE 202.11n HT20 CH1 2412TX

14000. 16000,

AORIZONTAL

18000

Cable Emiszicn

Loas Feading Lewvel Limits Margin Femark

dB} {dBuV) {dBuV,/m) {dBuV,/m) {dB}
1 2412.00 27.80 g.64 34,484 gg8.80 g5.40 74.00 -14.40
2 2955.00 28.12 g.82 37.21 45.02 45.75 74.00 28.25
3 4570.00 30.74 10.72 35.81 42.03 47,88 74.00 26.12
4 4524.00 31.28 11.84 35.648 45.1 52.57 74.00 21.43
5 7630.00 36.41 11.5%& 34.1% 33.14a 4g,34 74.00 27.08
& 11282.00 39.34 11.0%9 33.28 31.70 48.85 74.00 25.15

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Anp Factor + Reading
2. The emission lewels thet are 204B below the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBu\im)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

3UW

10
G1UUU 4000, Gooa, a00a0, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 1% 984 chamber Data no. 134
Dis. / RAnt. 3m INT 1-18G Int. pol. @ VERTICRAL
Limit FCC PRRT 15C FERKE
Env. / Ins. Temp:23.68" Humi:56%;Fres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/e0H=
M/ SE40FYFITR
Test Mode IEEE £02.11n HT20 CH1 2412TX
Ant Cable Enp Emissicn
Freq. Factor Loss Factor BReading Level Limits Margin Femark
(MHz) dB/m) (dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB)
1 2412.00 27.&0 g.e4d KR 26.20 85.80 74.00 -11.840 EBeak
2 2955.00 28.12 g.82 37.21 47.25 47.02 74.00 26.98 EBeak
3 4570.00 30.74 10.72 35.61 43.00 Z.B85 74.00 25.15 Feak
4 4324.00 31.28 11.:84 35.66 43.00 50.46 74.00 23.54 EBeak
5 2684.00 37.32 11.45 33.66 33.02 45.13 74.00 25.87 EBeak
& 13716.00 40.89 11.24 2.94 2.11 51.10 74.00 22.80 EBeak
Femarks: 1. Emisszicn Level= Antenna Factor + Cable Loss - Anmp Factor + Beading
2. The emissicon lewvels that are 204B bkelow the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBu\im)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

1]

[
£ad

1000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FoOwWer

M/H
Test Mode

4000, 6000, 8000, 10000.

Frequency (MHz)

12000. 14000.

137

chamber Da
L 1. : HORIZONTAL

ANT 1-18G
FCC PART 15C FERK

Temp:23.6" ;Humi:568%;Pres3:101.52kF:
Tony
LED IV
: AC 120V/60HZ
SE40FYFITA
IEEE

g02.11n H

Cable Zmp Emissicn
. Loss Factor BReading Lewvel Limits
i 4B} (dB) dBu¥) (dBuV,/m) {dBuV/m)

16000. 158000

1 2442.00 27.&0 6.67 34.85 29.74 29.1& 74.00 15.1&
2 23955.00 28.12 B.82 37.21 45,88 45,81 74.00 258.39
3 4570.00 30.74 10.72 35.81 40.3& 48,21 74.00 27.79
4 4584.00 31.37 12.07 35.82 45.77 53.39 74.00 20.681
5 7290.00 38.54 11.54& 34.08 32.83 4g.,84 74.00 27.36
& 14515.00 41.89 10.93 33.57 31.17 50.42 74.00 23.58
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Reading
2. The emission lewels that are 20d4B below the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBu\im)

Date: 2016-03-08

110

an

FCC PART 15C PEAK

70

a0

10

sl

[A% )

|
a
|

()

FCC PART 15C AV
b

w

1000

Jite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Bower
FOWEL

M/H
Test Mode

4000, G000, 8000, 10000. 12000

Frequency (MHz)

138
: VERTICAL

FCC PART 15C FERE
Tenmp:23.68" ;Humi:56%;Press:101.52kFa
Tony
LED TV

: AC 120V/&0H
SE40FYFLITA
IEEE E02.11n H

Cable Amp Emissicn
Loazs Factor Reading Level
i {dB) {dB) {dBuV) {dBu¥V,/m)

14000

Limits
{dBuV,/m)

16000. 18000

1 2442.00  27.&0 6.67 34.85 24.359 23.81 74.00 -9.81
2 2955.00 28.12 2.82 37.21 45.73 g.48 74.00 27.54
3 4855.00 30.94 11.4%9 35.57 41.85 2.31 74.00 25.69
4 2684.00 37.32 11.45 33.66 32.89 42.00 74.00 25.00
5 1099&.00 38.52 11.29 34,11 2.11 45.81 74.00 25.1%
& 14080.00 41.54 10.91 33.13 31.38 50.70 74.00 23.30
Bemarks: 1. Emission Lewvel= Entenna Factor + Cabkle Loss - AZmp Factor + Reading.

The emissicon lewvels that are
limit are not reported.

20dB bkelow the official
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FCC ID: 2ACWI40FYP1TA

120 Level (dBul/mj) Date: 2016-03-08

110

ag 1

FCC PART 15C PEAK

70
FCC PART 15C AV

” ' [ hWWW

30

_L_—r

10

1000 4000, G000, a000. 10000, 12000, 14000, 16000, 13000
Frequency (MHz)

Site no. : 14 9668 chamber Data no. 1339

Dis. / Ent. : 3m ANT 1-12& Ant. pol. : VERTICEL
Limit : FCC BART 15C PERKE

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power » BC 120V/e0Hz

M/H : SE40FYPITA
Test Mode : IEEE 202.11n HTZ20 CH13 2472TX

Emiszicon
Feading Lewvel Limits Margin Femark
{dBuv) {dBuV,/m) {dBuV,/m) {dB}

1 2472.00 27.38 6.71 35.11 g6.62 85.80 74.00 -11.80
2 2955.00 23.12 g.82 37.21 48.21 45.34 74.00 28.08
3 4570.00 30.74 10.72 35.481 42.78 48.83 74.00 25.37
4 4344.,00  31.47 2.37 35.946 42.2% 50.14 74.00 23.88
3 g634.00 37.32 11.45 33.46 32.53 47,84 74.00 26.36
& 13614.00 40.40 11.3& 2.68 31.846 50.94 74.00 23.08

Emissiocn Level= Antenna
The emiszzicn lewvels that
limit are not reported.

[
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FCC ID: 2ACWI40FYP1TA

120 Level (dBulim) Date: 2016-03-08

110

a0 1

FCC PART 15C PEAK

70

n

FCC PART 15C AV

R —

50

E—(ﬂ

L

30

10

1000 4000, G000, a000. 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 1# 9868 chamber Dete no. @ 140
Dis. / Ant. : 3m INT 1-18& int. pol. : HORIZONTAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.8" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED IV
Power : AC 120V/60HZ
M/ : SE40FYPITR
Test Mode : IEEE 202.11n HT20 CH13 2472TX
Ant. Cable Enp Emissicon
Freq. Factor Loass Factor BReading Level Limits Margin Femark
{MHz) (dB/m) (dB) {dB) {dBu) {dBuV/m) {dBuV,/m) (dE)
1 2472.00 27.58 6.71 35.11 90.12 29.30 74.00 -15.30 Eeak
2 2955.00 28.12 g.82 37.21 45.83 45.3¢ 74.00 28. 64 Ezak
3 4570.00 30.74 10.72 35.61 41. 688 47.53 74.00 28,47 Eeak
4 45944.00 31.47 12.37 35.9¢& 40.01 47,849 54.00 £.11 Lverage
5 43944.00 31.47 12.37 35.9& 48,33 54.27 74.00 15.73 Eeak
& 2684.00 37.32 11.45 33.66 31.72 6.83 74.00 27.17 Eeak
7 13920.00 41.2& 11.40 33.00 31.&0 50.2& 74.00 23.14 Eeak

Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Reading.
2. The emission lewels that are 204B kelow the officiel
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBulm) Date: 2016-03-08

120

110

90 1

FCC PART 15C PEAK

70

FCC PART 16C AV
5]

50 : RS A IR
gt

[¥%]
n

M2

10

1000 4000, G000, a000. 10000, 12000, 14000, 16000, 13000
Frequency (MHZ)

Site no. : 1# 9868 chamber Data no. @ 143

Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICEL
Limit : FCC BART 15C PERK

Env. / Ins. : Temp:23.68";Humi:56%;Pres3:101.52kF:

Engineer : Tony

EUT : LED TV

Power » BC 120V/&0Hz

M/ : SE40FYFP1TA
Test Mode : IEEE 202.11n HT40 CH1 2422TX

Cable Enp Emissicn
Freq. Loss Factor FReading Level Limits Margin Femark
MHz ) {dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB)
1 2422.00 27.&0 .66 34.74 26.91 B6.43 74.00 -12.43
2 2955.00 28.12 B.82 37.21 45,25 45.02 74.00 25.98
3 4855.00 30.94 11.4% 35.57 41,280 45,28 74.00 25.74
4 4344.00 31.31 11.92 35.68 44,35 51.490 74.00 22.10
5 3109.00 37.589 11.51 34.10 2.25 47.25 74.00 26.75
& 13733.00 40.74 11.22 2.88 30.98 49,98 74.00 24.04

r + Ceble Loss - RAmnp
20dE below the official

Femarks: 1. Emissicn Level= Antenna
2. The emission levels that
limit are not reported.
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EULEUthBUUWHJ

FCC ID: 2ACWI40FYP1TA

Date: 2016-03-08

110

a0

70

50

10

FCC PART 15C PEAK
i FCC PART 15C AV
- ; EWW
30M
1000 4000, Gooa, 2000, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
1# 988 chamber Data no. 144

Jite no.

Dis. / Ant. 3m  ANT 1-18G Ant. pol. HORIZONTAL
Limit FCC BART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:58%;Fres3:101.52kFa
Engineer Tony
EOT LED IV
Power : AC 120V/60Hz
M/ SE40FYFPITA
Test Mode IEEE 202.11n HT40 CH1 2422TX
Ant Cakle Lmp Emiszsicn
Freq. Factor Loss Factor BReading Level Limits Margin Femark
{MH=) dB/m) (dB) {dB) {dBuv) {dBuV,/m) {dBuWV/m) {dB)
1 2422.00 27.&0 6.66 34.74 258.14 g88.466 74.00 -14.88 Peak
2 £955.00 28.12 g.82 37.21 44,38 44,71 74.00 29.25 Peak
3 4504.00 30.80 10.87 35.59 41.17 47.25 74.00 26.75 Peak
4 4844.00 31.31 11.42 35.48 41.04 458,35 54.00 5.41 Average
5 4844.00 31.31 11.42 35.48 45,32 58.47 74.00 17.53 Peak
& 2055.00 36.91 11.41 34.91 33.50 45,591 74.00 27.09 Peak
7 13444.,00 39,95 11.4% 32.74 31.44 30.14 74.00 23.848 Peak

Emiszszion Level= Antenna Factor + Cable Loss - Emp Factor
The emizsion lewvels that 204E below the official
limit are not reported.

+ Beading.

are
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Level (dBulim)

FCC ID: 2ACWI40FYP1TA

Date: 2016-03-08

120
110
a0
FCC PART 156C PEAK
7o
FCC PART 156C AV
_ 1]
50 2 3 p :Mw
Z Lﬁ&&mfiujfLNJJ\hﬂaﬁ~J5¢hH¢xHr
30
10
0
1000 4000, Gooa, a00a0, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. 1% 988 chamber Data no. 147
Dis. / Ant. 3m  RANT 1-13& Ant. pol. : VERTICAL
Limit FCC PART 15C PERLK
Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/60HZ
M/ SE40FYPITR
Test Mode IEEE £02.11n HT40 CHS 2442TX
Ant. Cable Enp Emissicn
Freq. Factor Loss Factor Reading Lewvel Limits Margin Femark
{MH=z) dB/m) (dB) {dB) {dBuv) {dBuV,/m) {dBu¥V,/m) {dB)
1 2442.00 27.&0 6.67 34,85 B21.42 20.90 74.00 -5.90 Eezk
2 2955.00 28.12 B.82 37.21 45.03 45.7& 74.00 25.24 Eezk
3 4855.00 30.94 11.4% 35.57 41,83 48,249 74.00 25.71 Eezk
4 §525.00 34.29 2.20 34.87 36.17 47,849 74.00 25.31 Eezk
5 10180.00 38.42 11.4% 34.53 32.85 42.03 74.00 25.97 Eezk
& 13716.00 40.89 11.24 2.94 32.05 51.04 74.00 22.59& Eezk

Emission Lewel= Entenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that

are

20dE below the official

limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1603031

Page 63 of 158



FCC ID: 2ACWI40FYP1TA

12UL»aﬂ.rvatl (dBu\/m) Date: 2016-03-08
110
a0 1

I FCC PART 15C PEAK

70
A . FCC PART 15C AV
- I
20 2 3 iWfbM“MvHVukJJNJWHJGM#WMWJHJ“ﬁﬂhfﬂjH
2 UU W
30
10
0
1000 4000, G000, a00a0, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. : 1# 9868 chamber Data no. @ 148
Dis. / Ant. : 3m INT 1-18G& Ant. pol. : HORIZONWTAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kF:
Engineer : Tony
EUT : LED TV
Power : AC 120V/e0H=
M/ : SE40FYPITR
Test Mode : IEEE 202.11n HT40 CHS 2442TX
Ant. Cable Enp Emissicn
Freq. Factor Loss Factor FReading Level Limits Margin Femark
(MHz) {dB/m) (dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB)
1 2442.,00 27.&0 6.67 34,85 87.70 g87.12 74.00 -13.12 Eezk
2 2955.00 28.12 g.82 37.21 45,35 45.08 74.00 25.892 Eezk
3 4570.00 30.74 10.72 35.681 40.32 45.17 74.00 27.83 Eezk
4 4384.00 31.37 12.47 35.82 45.2 52.83 74.00 21.17 Eezk
5 103146.00 38.685 11.41 34.51 33.03 45.58 74.00 25.42 Eezk
& 14430.00 41.82 10.93 33.41 31.72 51.0& 74.00 22.94 Eezk

Femarks: 1. Emissicn Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. The emissicon lewvels that are 204B bkelow the cfficial
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120 Level (dBuVim) Date: 2016-03-08

110

a0 1

FCC PART 15C PEAK

70

MU’LMUW

30

10

1000 4000, Gooo, a000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 1# 986 chamber Date no. @ 149
Diz. / Ant. : 3m INT 1-18& Ant. pol. @ HORIZONTAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/80H=
M/ : SE40FYF1TIA
Teat Mode : IEEE 202.11n HT40 CH9 2482TX
Ant. Cable Anp Emissicon
Freq. Factor Loss Factor BReading Level Limits Margin Femark
(MH=) {(dB/m) (4B} s 1=3] {dBuV) {dBuV,/m) (dBuV,/m) {dE)
1 2482.00 27.58 6.69 34,38 87.77 74.00 -13.77
2 2955.00 28.12 g.82 37.21 44,50 74.00 29.50
3 4570.00 30.74 10.72 35.81 48,22 74.00 25.78
4 4924.00 31.45% 12,23 35.91 44,33 54.00 9.17
5 4924.00 31.45% 12,23 35.91 24,18 74.00 19.82
& 7324.00 38.55 11.57 34.14 45.78 74.00 27.21
7 13548.00 40.21 11.44 2.61 49,397 74.00 24.03

Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Amp Factor + Reading.
The emission lewels that are 204B kelow the ocfficial
limit are not reported.

i8]
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2

L1l

m

MWWW

4]

1000

Site

Dis.

Limit
Env.

Engineer

EUT

M/H

Test Mode

no.

P

Ent.

S Ins.

4000, G000, 8000,

10000.

12000.

Frequency (MHz)

Jata no.

int. pol

chamber
ANT 1-18G
FCC PRRT 15C PERE

Tenmp:23.6" pHumi:5€%; Press:101.52kFa
Tony

LED TV

: AC 120V/60H=z

SE40FYP1TR

IEEE

g02.11n H

150

14000. 16000. 18000

. @ WVERTICAL

(dBuV,/m)

Limits

[IESN LI U B e
L300 i s R R
G DR D e

o
o

o oo RN

o

n

= LN

o

T4.00 -7.860
74.00 28.4682
74.00 24,48
74.00 25.92
74.00 26.32
74.00 24.00

Anp Emissicn
Factor Reading Level
| {dB) dBuv) (dBuV,/m)
00 27.58 6.69 34,98 22.31 21.80
00 28.12 g.82 37.21 45,85 45,38
00 30.94 11.09 35.57 43.08 49.52
00 534.2%9 2.20 34.37 36.56 458.08
00 37.32 11.45 33.88 32.57 47. 88
00 40.55 11.30 2.75 30.90 50.00
Emisszion Level= Antenna Factor + Cable Loss - Lmp
The emission lewvels that are 20d4B bkelow the offic
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

18000-25000 MHz
Level (dBuVim)

120

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

fo

FCC PART 15C AV

50

30

10

-

18000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

ng.

/ Ant.

FowWer

M/H
Test Mode

19000. 20000, 21000,

22000,

Frequency (MHz)

1% 96& chamber Data no.
3m  ANT ABVCE 186G Int. pol.
FCC BART 15C FERKE

Temp:23.6" ;Humi:56%;Press:101.52kFa
Tony

LED TV

: AC 120V/e0Hz

SE40FYF1IA
IEEE 802.11k

23000,

153
AORIZONTAL

24000, 25000

Cable Emisszicon
Fred. Loss Reading Level Limits Margin Remark
MHz) {dB) dBuV) {dBuV/m) {dBuV,/m) {dB)
1 19g52.00 45.98 19.239 3g6.40 9.92 2.77 74.00 35.23
2 23446.00 45,89 21.55 33.38 10,38 44,24 74.00 29.76

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\/m)

Date: 2016-03-08

120
110
90
FCC PART 15C PEAK
]
FCC PART 15C AV
50 o
nAﬂﬁhu4mRHymumxarrwdJ\,v4Ar#uN;fwrv~#LLﬂwAh4Jx4JxAhxw1nmJJW«nJ»anmﬂuﬁw—«thuﬂvvﬂﬁdm&hizwfg4m4wwm~ﬂ
30
10
G1SUUU 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHZ)
Site no. : 1# 988 chamber Data no. @ 154
Dis. / Ant. : 3m ENT AROVE 18G Ant. pol. : VERTICAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/80Hz
M/H : SE40FYPITR
Teat Mode : IEEE 202.11k CH1 2412TX
Emiszsicn
Reading Level Limits Margin Femark
{dBuV) {dBuV/m) {dBuV,/m) {dB)
12.14 42.190 74.00 31.10
12.400 48,27 74.00 27.73
o Cable Loss - B Factor + Reading.

2. The emission lewels that are

limit are not reported.

r +
20dB below the cocfficial

EST Technology Co., Ltd
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FCC ID: 2ACWI40FYP1TA

120 Level (dBuVim) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000 158000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 988 chamber 155

Diz. / Ant. 1 3m ANT RABOWVE 18G : VERTICAL
Limit : FCOCO BART 15C PERE

Env. / Ins. : Temp:23.68" Humi:5€%;FPress:101.52kFa

Engineer : Tony

EUT : LED IV

P o B ST SR e
Fower S D .»_le_. g0HZ

M/ : SE40FYF1TZ
Teat Mode : IEEE 202.11b CH7 2442TX

Amp Emissicn
Freq. Factor BReading Level Limits Margin Femark
MHz) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)

Femarks: 1. Emission Lewvel= Antenna
The emisszicn lewvels that
limit are not reported.
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Level (dBulim)

FCC ID: 2ACWI40FYP1TA

Date: 2016-03-08

120
110
ao
FCC PART 15C PEAK
7o
FCC PART 156C AV
a0 =
ra
1MMW
30
10
0
12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 14 968 chamber 15&
Dis. / Ant. 3m LNT ABVOE 128G HORIZONWTAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power + AC 120V/&80H=z
M/ SE40FYPITR
Test Mode IEEE 202.11k CH7T 2442TX
Ant Cable e Emissicon
Freg Factor Loas Factor PReading Level Limits Margin Femark
MH=z {dB/m) (dB) {dB) {dBuWV) dBu¥V,/m) {dBu¥V,/m) {dB)
1 21080.00 .25 20.1& 35.73 10.&5 41.3 74.00 32.87
2 23880.00 45.83 21.94 32.93 10.81 45,25 74.00 258.75
Femarks: 1. Emissicn Lewvel= Antenna Factor + Cable Losz - Amp Factor + Beading.
2. The emizsicon lewvels that are 20d4B bkelow the ocfficial

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120 Level (dBulm) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

Lvwu~ﬁm“wu*vmumrwwwﬁ~uf_¢NM”V”jif“”#“KVLh“P4“““J
ﬂav*u~mM%—*ﬂ““”*”“h“““nhﬂﬂyyuh!ﬂ

50

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 988 chamber 157

Dis. / Ant. : 3m LNT ABVCE 128G HORIZONWTAL
Limit : FCC BART 15C PERK

Env. / Ins. : Temp:23.6" Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT : LED IV

Power : AC 120V/60HZ

M/ : SE40FYFITZ
Test Mode : IEEE 802.11b CH13 2472TX

Cable Enp Emisszicon
Freq. Loas Factor Reading Lewvel Limits Margin Remark
{MHz) {dB) {dB) {dBuv) {dBuV,/m) {dBuV/m) {dB)

Femarks: 1. Emissicon Level= Antenn
2. The emissicon lewvels t
limit are not reported.

e Loss - Amp Factor + Beading.
ow the officiel
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FCC ID: 2ACWI40FYP1TA

Level (dBulim)

Date: 2016-03-08

120

110

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

2

|

“4FunMvwMAvHwvwwMnmwAﬁ;kmfmFvw4m#«~¢ﬁ4ﬂammAﬂM4nbu+fkuwmﬁr
30
10
a
12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 14 966 chamber 158
Dis. / Ant. : 3m z LABROVE 128G : VERTICAL
Limit : FCC PART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:568%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power + AC 120V/&80H=z
M/H : SE40FYPITR
Test Mode : IEEE 202.11k CH13 2472TX
Emiszicn
Feading Level Limits Margin Femark
{dBu) {dBuV/m) {dBuV/m) {dB}
11.50 40. 681 74.00 33.39
12,18 45.25 74.00 28.75
tor + Cable Loss - Factor + Beading.

2. The emission levels that are 204B bkelow the official

limit are

not reported.
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FCC ID: 2ACWI40FYP1TA

Level {dBulim)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

LWWW
1uwWMﬁHﬂﬂthwwdﬂkmnrwﬂﬂ&hhﬁwmﬁw+J

18000

Site no.
Diz. /
Limit

Env. / Ins.

Engineer
EUT

Fower

M/H
Test Mode

Ant.

19000, 20000, 21000,

Frequency (MHz)

966 cheamber

m LNT RBOVE 185
FCC BART 15C FERKE
Temp:23.6" ;Humi:56%;Press:101.52kFa
Tony

LED TV

: AC 120V/80H=

SE40FYF1TR
IEEE 202.11g CH1 2412TX

Emissi
Level
{dBuV/

22000,

23000, 24000, 25000

153

: VERTICAL

on
Limits Margin

m) {dBu¥V,/m) {dE)

Emiszicon Level= Antenna Factor + Ceb
The emissicn lewvels that are 204B
limit are not reported.

gfficial
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120
110
ao
FCC PART 15C PEAK
7o
FCC PART 158C AV
50 -
1‘f“»vﬁhbHwHM,,aJ#:LuavmvuxH"“’*NJ*"ﬁJ“”ﬁJVJU“'”AA“"r*J*ﬂ'“"“*““i“”n
30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 1% 96& chamber Data no. 180
Dis. / Ant. : 3m ANT RBVCE 128G Ant. pol. HORIZONTAL
Limit : FCOCO BART 15C PERKE
Env. / Ins. Tenp:23.6" )Humi:56%;Fress:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/&0Hz
M/H SE40FYF1TA
Teat Mode IEEE E202.11g CH1 2412TX
Cable Amp Emission
Freq. Loss Factor Reading Lewvel Limits Margin Femark
MH=z) (dB) [fs1=3] {dBuV) {dBuV,/m) {dBuV,/m) {dE)
1 20744.00 4&8.15 20.02 36.03 12.397 43,11 74.00 30.89
2 241395.00 45.84 22,15 33.11 14.0%9 43.77 74.00 25.23
Femarks: 1. Emissiocn Lewvel= Antenna Factor + Cable Loss - AEmp Factor + Beading
2. The emissicn lewvels that are Z204B below the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120 Level (dBuVim) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

2

50

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 984 chamber Data no. : 16l
Dis. / RAnt. : 3m ENT RBVOE 18G Ent. pol. : HORIZONTAL
Limit : FCC BLRT 15C FELK

Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV

Power » BC 120V/e0Hz

M/ : SE40FYF1TA
Test Mode : IEEE 202.11g CH7 2442TX

Cable Enp Emissicon
Freq. Loss Factor BReading Level Limits Margin Femark
MHz) {dB}) {dB}) {dBuW) {dBuV/m}) {dBuV,/m) {dB}

Femarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Emp Factor + Reading.

2. The emission lewels that are 204dB below the cfficial

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1“MﬂWMA4wmmﬁmdhﬂhmﬂqJ}mﬁwmﬂ¢ﬂyhfﬁwﬂh#vmaﬁ?ﬂ*mewH

18000

Jite no.

Di=z. / Znt.
Limit

Env. / Ins.
Engineer
EUT

FowWer

M/H
Test Mode

19000,

14 98& chamber

LNT RBOVE 128G
FCC PART 15C FERK
Temp:23.6" Humi:56%,Pres3:101.52kFa
Tony
LED TV

: AC 120V/e0Hz

SE40FYF1IZ
IEEE 202.11g CH7T 2442TX

20000, 21000, 22000,
Frequency (MHz)

23000, 24000, 25000

laz

: VERTICAEL

Emiszicn
Loas Factor Reading Lewvel
{dBuV,/m)

Limits Margin
{dBuV,/m) {dB)

Emission Level= Antenn ctor
The emiszsion levels that are 20d4B

e Loss -

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBu\/im)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

EMWWMWW"

15000

18000,

20000,

21000, 22000,
Frequency (MHz)

23000,

24000,

25000

Site no. 1% 96& chamber Data no. 183
Dis. / Ant. 3m ANT ABOVE 18G Ant. pol. @ VERTICAL
Limit FCC PRRT 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kF:
Engineer Tony
EUT LED TV
Power AC 120%/e0H=z
M/ SE40FYPLITR
Teat Mode IEEE E202.11g CH13 2472TX
Cable Emission
Freq. Loas Feading Level Limits Margin Femark
MH=z) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dE)
1 20744.00 48,15 20.02 36.03 12.27 42,41 74.00 31.5%8
2 22954.00 45.80 21,14 33.88 12,12 44, 3¢ 74.00 29.02
Femarks: 1. Emission Lewvel= Entenna Factor + Cable Loss - Amp Factor + Reading.
2. The emissicn levels that are 204dB bkelow the cfficial

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBuV/m)

Date: 2016-03-08

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
a0 A
ra
30
10
G18[][][] 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 14 966 chamber 1684
Dis. / Ant. 3m  ANT ABVOE 138G HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kF:
Engineer Tony
EUT LED TV
Power : AC 120V/&0Hz
M/H SE40FYP1TR
Teat Mode IEEE E202.11g CH13 2472TX
Emission
Freq. Feading Level Limits Margin Femark
MH=z) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 21094.00 48.23 20.17 35.71 11.10 41.74 74.00 32.21
2 23390.00 45.88 21.30 33.43 11.35 45.10 74.00 28.90
Femarks: 1. Emissicon Level= Antenna r + Cable Loss - Amp Factor + Reading
2. The emissicn lewvels that are 204B bkelow the officia

limit are

not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBuVim)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

FowWer

M/H
Test Mode

19000, 20000, 21000,

Frequency (MHz)

1# 944 chamber

3m ANT ABVCOE 185G
FCC PART 15C PERK
Tenmp:23.6" )Humi:56%;Press:101.52kPa
Tony

LED TV

: BC 120V/e0H=

SE40FYF1TA
IEEE 802.11n HTZ20 CH1 2412TX

Level
{dBuv)

22000,

Emissic

{dBu¥V,/m

23000, 24000, 25000

las
HORIZONTAL

n
Limits
) {dBuV,/m) {dE)

Emission Level= Antenna Factor + Cab
2. The emission levels that are 204B ke
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120 Level (dBuVim) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

WMLM
hfw@wm»MMWV“*””M““““”ﬂxﬁ?

50

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 986 chamber Data no. 1 168
Di=s. / Ant. : 3m ANT ABROVE 138G Ant. pol. @ VERTICAL
Limit : FCC BART 15C PERE
Env. / Ins. : Temp:23.6" ;Humi:56%;FPress:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=
M/H : SE40FYPITA
Teat Mode : IEEE 202.11n HT20 CH1 2412TX
Enp Emission
Freq. Factor Reading Lewvel Limits Margin Femark
MH=z) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dE)
1 20233.00 36.50 9.00 38.34 74.00 35.464
2 23320.00 33.51 12.01 45.480 74.00 28.40

Femarks: . Emission Lewvel= REntenna Factor + C
The emiszsion levels that are 20d4B
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120 Level (dBu\/m) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV
50 2

PRSPPI - o it st

30

10

18000 158000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 14 946 chamber Data no. = 147

Dis. / Ant. : 3m ANT AROVE 18G Ent. pol. @ VERTICAL
Limit : FCC PART 15C FERK

Env. / Ins. : Temp:23.68" ;Humi:56%;FPress:101.52kFa

Engineer : Tony

EUT : LED TV

Power » BC 120V/&0Hz

M/H : JE40FYFITA
Test Mode : IEEE 802.11ln HTZ20 CH7 2442TX

Amp Emissicn
Freq. Factor PReading Level Limits Margin Femark
MH=z) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)

Femarks: 1. Emission Lewvel= REntenna Factor + Cabkle Loss - Emp Factor + REeading.
2. The emiszion levels that are 204E below the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im) Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Jite no. : 14 984 chamber 8E

Lis. / Ant. 1 3m ANT ABVOE 18G HORIZONTAL
Limit : FCOC BRART 15C PERE

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer : Tonvy

EUT : LED TV

P . L TATAES e
Fower : AC 120V/&0Hz

M/N : SE40FYFITA
Teat Mode : IEEE 202.11n HT20 CH7 2442TX

Cable Anp Emissicn
Loas Factor Reading Lewvel Limits Margin Femark
{dB) {dB) {dBu¥) {dBuV,/m) {dBuV,/m) {dB)

+ Cable Loss - Amp Factor + Reading.
0dE below the official

Remarks: 1. Emission Level= Antenna
2. The emisszicn lewels that
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBuV/m)

Date: 2016-03-08

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
a0 Z
by ALt np
1MWM
30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 1% 968 chamber 1449
Dis. / Ant. 3m LNT ABVCOE 18& HORIZONTAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%;Fres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120WV/&0Hz
M/H SE40FYFITA
Test Mode IEEE 202.11n HT20 CH13 2472IX
Cable Emisszion
Freq. Loss Feading Level Limits Margin Femark
MH=) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 0450.00 6.01 19.88 36.30 11.81 41.40 74.00 32.480 Fezk
2 3480.00 5.89 21.548 33.38 12.52 45,39 74.00 27.681 Fezk

Emission Level= Antenna
The emiszzicn lewvels that
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBul/m)

Date: 2016-03-08

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

2
e

1WMMM

18000

Site
Dis.
Limit
Env. / Ins
Engineer
EUT

M/

Test Mode

ng.

P

Ant.

19000,

1# 986 chamber
z LB

T
Y

3m

FCC PART 15C

Tony
LED TV

: AC 120W/a0H

SE40FYFITA

IEEE 802.11ln

20000, 21000,

Frequ

laG
FERE

Z

HT20 CH13 2472TX

22000,
ency (MHz)

170

23000,

: VERTICAL

24000,

25000

Ant Cable e Emissicon
Freq. Factor Loas Factor BReading Level Limits Margin Femark
{MHz) {dB/m) (dB) {dB) {dBuv) {dBuV,/m) {dBuV,/m) {dB)
1 20744.00 & 0.0 74.00

Emissicon Lewvel= Antenna
The emiszzicn lewvels that

limit

e

are not re

+
0dB

o
H
1

orted.

gbkle Loss - Zmp
below the official
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FCC ID: 2ACWI40FYP1TA

120

Level (dBuVim)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FowWer

M/
Test Mode

19000,

1# 9466

Temp:23.6" ;Humi:56%;Press:101.52k

3m ANT RBOV
FCC PART 15C
Tony

LED TV

: AC 120V/60H=

SE40FYP1TR
IEEE g802.11ln

20000.

chamber

laG
PERK

HT40 CH1

21000,
Frequency (MHz)

24

22TK

22000.

23000, 24000,

171
: VERTICAL
Emiszicn
Level Limits Margin
{dBuV/m) {dBuV,/m) {dE)

25000

Emission Level= Antenn
2. The emission levels that

limit are not reported.

EST Technology Co., Ltd

Report No.ESTE-R1603031

Page 85 of 158



FCC ID: 2ACWI40FYP1TA

120 Level (dBulim)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

1 MMEMMWW
WW

18000 19000, 20000,

Site no. : 14 988 chamber
Dis. / Ant. : 3m ANT ABVOE 188G
Limit : FCC PART 15C PERKE
Env. / Ins.
Engineer : Tony
EUT : LED TV

. o B TR S e
FowWer S D .»_le_. g0HZ

M/ : SE40FYPITZ

Test Mode : IEEE 302.11ln HT40 CH1

21000, 22000,
Frequency (MHz)

23000, 24000, 25000

172
AORIZONTAL

Temp:23.6" ;Humi:56%;Pres3:101.52kFa

2422THE

Emiszicn
Feading Level Limits Margin Femark
{dBuW) {dBuV/m) {dBuV/m) {dR)

Emissicn Lewvel= Antenn
2. The emission lewvels th
limit are not reported.

Cable Loss - Zmp Factor + Reading.
elow the officiel

EST Technology Co., Ltd
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FCC ID: 2ACWI40FYP1TA

Level (dBulim)

Date: 2016-03-08

120
110
a0
FCC PART 15C PEAK
70
FCC PART 158C AV
a0 Z
MW
MMWM
30
10
G1BUUU 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 14 96& cheamber 173
Dis. / Ant. 3m ANT ABVOE 18G HORIZONTAL
Limit FCC PRRT 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT LED TV
Power AT 120V/e0Hz
M/ SE40FYP1TR
Teat Mode IEEE 202.11n HT40 CHS 2442TX
Cable A Emissicn
Freq. Loss Factor Reading Level Limits Margin Femark
(MHz) {dE) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 21101.00 468.23 20.18 35.71 10.42 41.12 74.00 32.88
2 23929.00 45.81 21.39% 32.88 11.31 45.03 74.00 27.97
Femarks: 1. Emissicn Lewvel= IZntenna Factor + Ceble Loss - IZmp Factor + BReading
2. The emissicn lewels that are 20d4dB below the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120 Level (dBu\/m) Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

1wmL4q+nﬂmAmﬁmLHrJLmﬂmx»ﬂ¢mAhudjhﬁwwwf*ﬁkJﬁ“ﬂhmhnwﬂ

50

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 986 chamber Data no. : 174

Di=s. / Ant. : 3m ANT ABOVE 138G Ant. pol. @ VERTICAEL
Limit : FCC PRRT 15C FERK

Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED TV

M/N : SE40FYF1TA
Test Mode : IEEE 802.11n HT40 CHS 2442TX

Power : BC 120W/a0H=z

Cable Enp Emisszion
Freq. Lozs Factor Reading Level Limits Margin Femark
MHz= ) {dB} {dB} {dBuWV) {dBuV,/m) {dBuV,/m) {dB)
1 0450.00 4&.01 19.88 358.30 13.94 43.53 74.00 30.47
2 306.00 45.88 21.43 33.53 14.4¢% 43.02 74.00 25.498

Femarks: 1. Emission Level= Antenna
2. The emission levels that
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

120

Level (dBu\im)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

2
[ttty

1M

18000

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

Briie T
FowWeL

M/

Test Mode

19000, 20000, 21000,

22000,

Frequency (MHz)

oy

™
[15]
=
(=4}

chamber
ANT RBOVE 128G
FCC PART 15C PERE

()
S
'

Temp:23.68" ;Humi:56%;Fress:101.

Tony
LED TW
: AC 120V/60H=

SE40FYP1TA

IEEE 202.11n HT40 CHY 2462TX

175

Co1-Dim
SLEDE

Emissicon
Lewvel
{dBuV,/m)

23000, 24000,

: VERTICAL

Limits Margin
{dBuV,/m)

25000

74.00 33

00 4g.27 20,11 g5 0 .53 ]
00 45,80 22.08& 32.84 10.25 45.07 74.00 28.93
Emission Level= Entenna Cakle Loss - Enp Factor + Beading.

The emission lewels that
limit are not reported.
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FCC ID: 2ACWI40FYP1TA

Level (dBu\im)

Date: 2016-03-08

120
110
a0
FCC PART 15C PEAK
70
FCC PART 158C AV
a0 2
30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 1# 946 chamber T8
Dis. / Ant. 3 ANT ABVOE 18G HORIZONTAL
Limit FCC PART 15C FPERK
Env. / Ina. Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/&0Hz
M/H SE40FYP1TIR
Teat Mode IEEE E202.11n HT40 CH9 2482TX
Cakle Lmp Emiszsicn
Loss Factor Reading Lewvel Limits Margin Femark
(dB) {dB) {dBuV) {dBuV,/m) {dBuV/m) {dE)
1 20450.00 6.01 19.88 36.30 12.548 42,15 74.00 31.85
2 24335.00 45.87 22.23 33.30 12.75 47.35 74.00 26.65
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Zmp Factor + Beading.
2. The emiszion lewels that 0dE below the official

limit are not reported.
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FCC ID: 2ACWI40FYP1TA

5 BAND EDGE COMPLIANCE TEST

5.1

5.2

53

Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in

15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

Test Procedure

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) Peak : RBW = IMHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto
(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto

Test Result

Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2412MHz. 2422MHz . 2462MHz and 2472 MHz is fundamental
frequency which no limit, the limit on plots is automatically generated by the
software, it's not fundamental limit, we can't remove it.
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FCC ID:2ACWI40FYP1TA

54 Test Data

120 Level (dBuV/m) Date: 2016-03-08

110

an

[
[y
e

BRT 150 PEAK

7o

4] FCO|PART 15(AY

50

=)

30

10

2300 2330, 2350, 2370, 2380, 2410, 2430
Frequency (MHz)

Site no. : 14 988 chamnber 115

Dis. / Ant. : 3m ENT 1-18G : VERTICAL
Limit : FCC BART 15C PERKE

Env. /S Ins. : Temp:23.6"Humi:56%Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power : BC 120V/e0Hz

M/N : 3E40FYF1IR
Test Mode : IEEE 202.1lk CH1 2412TX

Emizsicn
Feading Lewvel Limits Margin Femark
{dBuV) {dBuV,/m) {dBuV,/m) {dE)

1 2375.14 27.84 6.40 34.5% 33.43 74.00 34.51
2 2330.00 27.684 6.62 Jd.62 43.50 74.00 30.50
3 2400.00 27.81 6.62 J4.04 45.38 54.00 g.62
4 2400.00 27.81 6.82 KR 55.04 74.00 18.94
3 2410.50 27.80 g.04 J4.04 98.85 74.00 -24.35

Cable Loss - Zmp Factor + Reading.

elow the official

limit are not reported.
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FCC ID:2ACWI40FYP1TA

120 Level (dBuVim) Date: 2016-03-08

110

a0

[
[y
e

BRT 15C\PEAK

70

FCO|PART 158AY

a0 MIM

P

30

10

2300 2330, 2350, 2370. 2390, 2410, 2430
Frequency (MHz)

Site no. : 1# 988 chamber Date no. @ 116
Diz. / Ant. : 3m INT 1-18& Ant. pol. @ HORIZONTAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EOT : LED TV
Power : AC 120V/80H=
M/ : SE40FYFITA
Teat Mode : IEEE 202.11b CH1 2412TX
Ant. Cable Anp Emissicon
Freq. Factor Loss Factor BReading Level Limits Margin Femark
(MH=) {dB/m) (4B} {dE) {dBuV) {dBuV,/m) {dBuV/m) {dE)
1 2308.45 27.7&8 6.53 34,82 41.1% 40,848 74.00 33.14
2 23%0.00 27.684 6.62 34,82 44,13 43.77 74.00 30.23
3 2400.00 27.81 6.62 34,84 .14 45.73 54.00 2.27
4 2400.00 27.81 6.62 3d4.a4 56.07 55.464 74.00 18.34
5 2410.50 27.&0 g.a4d 3d4.a4 100.93 100.53 74.00 -26.53

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Losz - Amp Factor + Reading.
The emizsicn lewvels that are 204B kelow the officiel
limit are not reported.

Fa
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FCC ID:2ACWI40FYP1TA

Level (dBulim) Date: 2016-03-08

120

110

a0

FCO PART 15C PEAK

70

a3

FCC PART 15C AV

a0 pi
30

10

2489, 2493, 2497, 2500

2460

2465, 2469, 2473, 2477, 2481,

Frequency (MHz)

2485,

Site no. 1% 984 chamber 121

Dis. / Ant. 3m INT 1-18G HORIZONTAL

Limit : FCOC PART 15C PERK

Env. / Ins. Temp:23.68" ;Humi:56%;PFres3:101.52kFa

Engineer Tony

EUT LED TV

Power : AC 120V/60H=z

M/ SE40FYFITA

Teat Mode IEEE 202.11k CH13 2472TX

e Emissicn
Factor BReading Level Limits Margin Femark
{dE) {dBuV) {dBuV/m) {dBuV/m) {dE)

1 2470.80 27.58 6.71 34.98 102. &8 101.49% 74.00 -27.9%
2 2483.50 27.58 6.71 35.11 47.81 45,759 54.00 7.21
3 2485.50 27.58 6.71 35.11 57.31 56.4%9 74.00 17.51
4 2485.88 27.58 6.71 35.11 51.30 50.48 74.00 23.52
5 2487.28 27.58 6.71 35.11 50.81 49,95 74.00 24,01

Femarks: 1. Emisszicn Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 204B bkelow the official

limit are not reported.
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Level (dBu\/m) Date: 2016-03-08

120

110

a0

FCO PART 15C PEAK

fo

FCC PART 15C AV

s W

30

10

2460 2465, 24689, 2473, 2477, 2481, 2485, 2489, 2483, 2487, 2500
Frequency (MHz)

Jite no. : 14 984 chamber Data no. v 122

Diz. S/ Ent. : 3m ANT 1-18G Ant. pol. : VERIICAL
Limit : FCC BRRT 15C PERK

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT : LED IV

Power : AC 120V/60HZ

M/H : SE40FYPITR

Test Mode : IEEE 202.11k CH13 2472TX

Anp Emissicn

Freq. Factor BReading Lewvel Limits Margin Femark

MH=z) {dB) {dBuWV) {dBuV,/m) {dBuV,/m) {dB)
1 2470.80 27.58 .71 34.98 92.90 9g8.21 74.00 -24.21
2 2483.50 27.358 6.71 35.11 52.75 51.93 74.00 22.07
3 2485.12 27.38 6.71 35.11 459,54 45.72 74.00 25.28

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading
2. The emission lewvels that are 204B below the official
limit are not reported.
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120 Level (dBul/m) Date: 2016-03-08

110

a0

CC PART 140 PEAK

70
FCO PART H&CW AW

30

10

2300 2330, 2350, 2370. 2390, 2410, 2430
Frequency (MHz)

Site no. : 1# 988 chamber Data no. @ 125
Dis. / Ant. : 3m ANT 1-13& Ant. pol. : HORIZONTAL
Limit : FCOC PART 15C FERK
Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED IV
Power : AC 120V/60HZ
M/ : SE40FYPITR
Teat Mode : IEEE 202.11g CH1 2412TX
Ant. Cable Enp Emissicn
Freq. Factor Loss Factor BReading Level Limits Margin Femark
(MHz) {dB/m) (4B} (4B} {dBuV) {dBuV/m) (dBuV,/m) {dB)
1 2308.45 27.7& 6.33 34,82 38.05 3T.72 74.00 36.28 Peak
2 2380.00 27.84 6.62 34,82 42.82 42.28 74.00 31.74 Peak
3 2399.97 27.81 6.62 34,84 48.16 47.75 54.00 §.25 Lyerage
4 2400.00 27.81 6.62 34,84 57.31 56.90 74.00 17.10 Peak
5 2415.95 27.4&0 g.04 34.74 92.51 92.01 74.00 -18.01 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Zmp Factor + Beading.
2. The emission lewvels that are 204B bkelow the cfficial
limit are not reported.
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120Level (dBu\m) Date: 2016-03-08
110
90 2

CC PART 150 PEAK

70

FCO PART 150, AV

50 L‘M

MWMWMﬁ
30
10
0
2300 2330, 2340, 2370, 2390, 2410, 2430
Frequency (MHz)
Site no. : 1# 9868 chamber Dete no. : 128
Dis. / Ant. : 3m INT 1-18& Int. peol. @ VERTICAL
Limit : FCC ELRT 15C FELE
Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60HZ
M/ : SE40FYPITR
T==t Mode : IEEE 202.11g CH1 2412T%
Ant. Cable Enp Emissicn
Freq. Factor Loss Factor PReading Level Limits Margin Femark
(MHz) {(dB/m) {dB) (dB) {dBuv) {dBuvV/m) {dBuV/m) (dB)
1 2311.44 27.7%8 6.53 34,80 38.71 38.40 74.00 35.&0 Eezk
2 2380.00 27.&84 6.62 34,82 39.& 39.27 74.00 34.73 Eezk
3 2400.00 27.81 6.62 KR 45.04 45.83 54.00 8.37 Lverage
4 2400.00 27.81 6.62 KR 55.&7 55.268 74.00 15.74 Eezk
5 2411.80 27.&0 f.84 KR 90.140 259.70 74.00 -15.70 Eezk
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Reading.
2. The emission lewels that are 204B bkelow the ocfficiel
limit are not reported.
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120 Level {dBuV/m) Date: 2016-03-08

110

a0

FCO PART 15C PEAK

70

3 FCC PART 15C AV

a0

30

10

2460 24645, 24649, 2473, 2477, 2481, 2485, 24849, 2483, 2497, 2500
Frequency (MHz)

131
: VERTICAL

Site no. : 1% 98& chamber
Di=s. / Ant. : 3m ENT 1-18G
Limit : FCC PRRT 15C PERK
Env. / Ins. » Temp:23.6" Humi:56%Press:101.52kPa
Engineer » Tony

EUT : LED TV

Power » BRC 120V/&0H=

M/ : JE40FYP1TZ

Teat Mode : IEEE 202.11g CH13 2472TIX

Cable Lmp Emission
Freq. Loas Factor Reading Level Limits Margin Femark
(MHzZ) {dE) {dBE) {dBuv) (dBuV,/m) {dBuv,/m) {dE)
1 248q.40 27, 6.69 34,98 90.469 £9.98 74.00 -15.98
2 2483.50 27 6.71 35.11 45.14 44,34 54.00 9.66
3 2483.50 27. 6.71 35.11 55.05 4.2 74.00 19.77
4 2488.08 27. 6.71 35.11 47,24 47.02 74.00 26.98

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Enp Factor + Beading.
2. The emission lewvels that are 204dB below the official
limit are not reported.
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120 Level {dBu\im) Date: 2016-03-08

110

a0

?n/
¢ FCC PART 15C AV

i MM

FCO PART 15C PEAK

30

10

2460 2465, 24689, 2473, 2477, 24381, 2485, 2489, 2493, 2497, 2500
Frequency (MHz)

132
1. : HORIZONWTAL

Site no. : 1% 968 &
Dis. Ant. : 3m ANT 1
Limit : FCOCO BART 15C PERK

Env. / Ins. : Temp:23.6" Humi:56%:Press:101.52kFa
Engineer : Tony

EUT : LED TV

r : AC 120V/a0H=z

P

F =

M/ : SE40FYFP1TA
Test Mode : IEEE 802.11g CH13 2472TX

Ant. Cable Amp Emissicn
Freq. Factor Loss Factor BReading Level Limits Margin Femark
(MHz) {dB/m) ({dB) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dE)

1 24648.40 27.358 G.4a9 34.98 35.54 4.3 74.00 -20.83
£ 2483.50 27.58 8.7l 35.11 45.8¢& 45.04 54.400 g.98
3 2483.50 27.58 6.71 35.11 55.88 55.08 T4.00 18.94
4 2485.48 27.58 8.7l 35.11 45.92 45.10 74.00 25.90

Femarks: 1. Emissicn Lewvel= Antenna Factor + Cebkle Loss - Amp Factor + Beading.
2. The emiszion lewvels that are 204B below the official
limit are not reported.
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120 Level (dBulimj

Date: 2016-03-08

110

an

mm PEAK

£l

7o

FCO PRRT 15

AN

50

30

10

S

2300 2350,

Frequency
Site no. 1% 96& chember
Dis. / Ant. 3m  ANT 1-18G
Limit FCC BART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%; Press:101.52k
Engineer Tony
EUT LED TV
Power : AC 120V/60H=z
M/ SE40FYPITR
Test Mode IEEE £02.11n HT20 CH1 2412TX
Freq. Feading
(MH=z) dBuW)

2370,

2390,
(MHz)

135
: VERTICAL

Emissicn
Level
{dBuV,/ m)

Limits
{dBuV,/m)

2410,

Margin
': 'j.E :|

2430

Femark

1 2375.14 27.84d g.&0d 34,58 3E8.83

2 2390.00 27.64 §.62 34.82 349.10

3 2400.00 27.61 f.62 34.54 51.483

4 2413.38 27.60 g.6d 34,84 26.62
Femarks: 1. Emissicn Lewvel= Antenna Factor + Cabl
2. The emissicn lewvels that are 204B kel

limit are not reported.

38.218 74.00 35.72
35.74 74.00 35.2&8
51.22 74.00 22.78
28.22 74.00 -12.22
Loss - knmp Factor + Beading.
w the official

EST Technology Co., Ltd

Report No. ESTE-R1603031

Page 100 of 158



FCC ID:2ACWI40FYP1TA

120Level (dBuVimy) Date: 2016-03-08
110
a0 &

CC PART 150 PEAK

7o

FCO PRRT 150 AV

50 | w‘“/ e

MMWWWWW\M
30
10
0
2300 2330, 2340, 2370, 2390, 2410, 2430
Frequency (MHz)
Site no. : 1# 986 chamber Dete no. @ 134
Dis. [/ Ent. : 3m ANT 1-18G Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FERKE
Env. / Ins. » Temp:23.6";Humi:56%;Press:101.52kFa
Engineer » Tony
EUT : LED TV
Power : BRC 120V/80H=
M/H : SE40FYFITR
Test Mode : IEEE E802.11n HT20 CH1 2412TX
Ant. Cable Amp Emissicn
Freq. Factor Loss Factor BReading Level Limits Margin Remark
(MHzZ) {dB/m) (dB}) {dB} {dBuWV) {dBuV,/m} {dBuV,/m} {dB})
1 2308.10 27.7& £.53 34.60 32.14 37.83 74.00 38.17 Eszk
2 2380.00 27.684 6.682 34,82 40.1& 39.80 74.00 34.20 Eezk
3 2400.00 27.81 6.682 34,84 53.00 52.549 74.00 21.41 Eezk
4 2413.38 27.&0 g.e4d 34,84 29 29.03 74.00 15.03 Eezk
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. The emissiocn lewvels that are 204B below the ocfficiel
limit are not reported.
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FCC ID:2ACWI40FYP1TA

Level (dBulim)

Date: 2016-03-08

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

n

L““’”WW

2460

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Briie T
FowWeL

M/
Test Mode

2473, 2477. 2481.

Frequency (MHz)

2465, 2469,

14 98& chamber Data no.
3m ANT 1-18G Ant. pol.

FCC PRRT 15C PERLE
Temp:23.6" ;Humi:56%; Fress:101.52k
Tony
LED TV
: AC 120V/60H=
SE40FYFITR

IEEE 802.11ln HTIZ0 CH13 2472TX

2485,

Emizszic

2489, 2483, 2487, 2500

141
HORIZONTAL

n

Freq. Loas Feading Level Limits Margin
(MHz) (dB} {dBuWV) {dBuV/m) {dBuV,/m) {dB)
1 2454.458 27.58 &.69 34,98 91.00 90.29 74.00 -16.29
2 2483.50 27.58 6.71 35.11 47.01 45.159 54.00 7.81
3 2483.50 27.58 6.71 35.11 56.32 55.50 74.00 15.50
4 2483.82 27.58 6.71 35.11 53.88 53.0& 74.00 20.94
5 2491.858 27.58 6.73 35.24 44,22 43.25 74.00 30.71
Femarks: 1. Emissicn Lewvel= Antenna Factor + Ceble Loss - Amp Factor + Beading.
2. The emiszion lewels that are 204B below the official

limit are not reported.
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FCC ID:2ACWI40FYP1TA

Level (dBuVim)

Date: 2016-03-08

120
110
a0 |
FCC PART 15C PEAK
70
= FCC PART 158C AV
/ h
a0
K:
hfUﬂﬂjﬂhfvr4mVJ“ﬂ”¢ﬂ¢WHk~MJYhhhdih
30
10
G24EU 2465, 2469, 2473, 2477, 2481, 2485, 2489, 24493, 2497, 2500
Frequency (MHz)
Site no. 1% 96& chamber Data no. 14z
Dis. / Ant. 3m ANT 1-13G Ant. pol. @ VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.68" ;Humi:56%;Press:101.52kFa
Engineer Tony
EOT LED TV
Power AC 120V/60H=
M/ SE40FYF1TA
Teat Mode IEEE £02.11n HT20 CH13 2472TX
Cakle Lmp Emizsicn
Freq. Lozs Factor Reading Lewvel Limits Margin Femark
MHz) 4B} 4B} (dBuV) {dBuV, /m) {dBuV /m} {dB)
1 2488.32 27.58 34,98 Z8.45 27.74 74.00 -13.74
2 2483.50 27.358 35.11 53.95 53.13 74.00 20.8
3 2486.80 27.358 35.11 39.92 39.10 74.00 34.390
Femarks: 1. Emission Level= Antenn Cable Loss - Zmp Factor + Reading.

2. The emission levels th

limit are not reported.

below the official
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FCC ID:2ACWI40FYP1TA

120 Level (dBuV/m) Date: 2016-03-08

110

an

P

FMM: C PART 15C|PEAK

FCC PART 150 1AV

70

0 7 f

30

10

2300 2330, 2350, 2370. 2380, 2410, 2430, 2450
Frequency (MHz)

Site no. : 1# 988 chamber Data no. @ 145

Di=z. / Ant. : 3m ANT 1-128G Ant. pol. : HORIZONTAL
Limit : FCC BART 15C PERK

Env. S Ins. : Temp:23.6" Humi:56%:Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power : AC 120V/60H=

M/ : SE40FYPITR

Teat Mode : IEEE 202.11n HT40 CH1 2422TX

Enp Emissicn
Factor PReading Lewvel Limits Margin Femark
{dB) {dBuv) {dBuV,/m) {dBuV/m) {dB)

1 2382.80 27.84 &.&0 34,82 41.03 40.85 74.00 33.35

2 2380.00 27.&84 6.682 34,82 38.66 38.30 74.00 35.70

3 2400.00 27.81 6.682 KR 50.&0 50.1% 74.00 23.81

4 2420.00 27.&0 E.EE 34.74 87.43 2E.355 74.00 -12.85

Femarks: 1. Emissicn Lewvel= Antenna + Cabkle Loss - Zmp Factor + Reading.
2. The emissicon lewvels tha 04dE below the ocfficial

limit are not reported.
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120

Level (dBu\/m)

Date: 2016-03-08

110

a0

FWWFE PART 15C|PEAK

fo

FCC PART 151 AV

50

30

10

e

2300

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

FOWeEL

M/H
Test Mode

2350,

1z
Jm  ANT 1-18G
FCC PART 15C FERK

2370, 2390,
Frequency (MHZ)

2410, 2430, 2450

144
: VERTICAL

Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Tony
LED TV
: LC 120V/e0H=z
SE40FYFITR
IEEE £02.11n HT40 CH1

422TH

L00 27.64 6.40 34.5%8
a0 27.684 6.62 34.82
a0 27.81 6.62 J4.04
20 27.40 a.064 34,74

Emiszicn
Feading Level Limits Margin Femark
{dBuv) {dBuV/m) {dBuV/m) {dB})
38.90 38.55 74.00 35.45
39.53 39.17 74.00 34,83
51.59 51.1%8 74.00 22,82
z4.27 83.77 74.00 -9.77

Emission Lewvel= Antenna
The emissicn levels tha
limit are not reported.
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FCC ID:2ACWI40FYP1TA

120 Level (dBu\m)

Date: 2016-03-08

110

a0

FCC PART 15C PEAK

70

W’“‘“”‘“"““““‘luf'“ M st

3 FCOC PART 15C AV

50[|"

30

10

2440 2460,

2470, 2480, 2480, 2500

Frequency (MHz)

Site no. 1% 9&& chamber Dete no. @ 151

Di=s. / Ant. : 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit : FCC BART 15C PERE

Env. /S Ins. Temp:23.6" ;Humi:S6%Press:101.52kPa

Engineer
EUT

Tony
LED TV

FoOwWer

M/H
Test Mode

ier : AC 120V/e0H=z
SE40FYF1TA
IEEE

802.11n HT40 CH3

1 2484.72 27.3E 6.69 34,38

2 2453.50 27.358 6.71 35.11

3 2433.92 27.3E 6.71 35.11

4 2438.30 27.58 6.73 35.11
Femarks: 1. Emissicn Lewvel= Antenna Fa

2. The emission levels tha
limit are not reported.

ot

Emissicn
Level Limits Margin
{dBuV,/m) {dBuV,/m)

83.66 82.95 74.00 -8.95
47.51 46.489 74.00 27.31
33.34 33.12 74.00 20.88
2.01 41.21 74.00 32.79
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Level (dBuVim) Diate: 2016-03-08

120

110

a0 1

FCC PART 15C PEAK

70

5 FCOC PART 15C AV

50

WWMW

30

10

2440 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)

Site no. : 14 9486 chanber 152

Dis. / Ant. : 3m  RNT 1-18G HORIZONTAL
Limit : FCC PRRT 15C EERK

Env. / Ins. : Temp:23.68" ;Humi:56%,;Pres3:101.52kFa

Engineer : Tony

EUT : LED TV

R A N e AT T
Fower L .»_le,. g0HzZ

M/ : JE40FYFITA
Test Mode : IEEE 802.11ln HT40 CH9 2462TX

Cable Lmp Emission
Freq. Loss Factor Reading Lewvel Limits Margin Femark
(MH=) {dE) {dB) {dBuv) {dBuV,/m) {dBuV,/m) {dB)
1 24e4.72 27,58 34.98 58.88 88.17 74.00 -14.17
2 2423.50 27.58 35.11 51.2%8 50.44 74.00 23.5¢8
3 2483.92 27.58 35.11 53.20 52.38 74.00 21.482
4 24868.92 27.58 35.11 458.15 45,33 74.00 28.87
Femarks: 1 Loss - REnp Factor + Reading.
2. v the ocfficial

limit are not reported.
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FCC ID:2ACWI40FYP1TA

6 6dB & 20dB Bandwidth Test

6.1  Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

6.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074
(1). Set resolution bandwidth (RBW) = 100 kHz.
(2). Set the video bandwidth (VBW) = 3 x RBW.
(3). Detector = Peak.
(4). Trace mode = max hold.
(5). Sweep = auto couple.
(6). Allow the trace to stabilize.
(7). Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative
to the maximum level measured in the fundamental emission.

6.3 Test Result

EUT: LED TV
M/N: SE40FYP1TA
Test date: 2016-03-09 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MHz) (KHz)
CH1 9.514 >500
IEEE 802.11 b CH7 9.507 >500
CHI13 9.499 >500
CH1 16.610 >500
IEEE 802.11 g CH7 16.586 >500
CHI13 16.606 >500
CH1 17.679 >500
IEEE 802.11 n
HT 20 CH7 17.681 >500
CH13 17.701 >500
IEEE 80211 CH1 36.450 >500
Al n
HT 40 CHS5 36.387 >500
CH9 36.179 >500
Conclusion : PASS
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EUT: LED TV
M/N: SE40FYP1TA
Test date: 2016-03-09 Tested by: Tony.Tang Test site:  RF Site
20dB bandwidth Limit
Test Mode CH (MHz) (KHz)
CH1 17.635 /
IEEE 802.11 b CH7 17.490 /
CHI13 17.489 /
CH1 19.228 /
IEEE 802.11 g CH7 19.418 /
CHI13 19.483 /
CH1 19.387 /
IEEE 802.11 n
HT 20 CH7 19.364 /
CHI13 19.247 /
IEEE 80211 CH1 40.851 /
Al n
HT 40 CHS5 40.585 /
CH9 40.677 /

Conclusion : PASS
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FCC ID:2ACWI40FYP1TA

6.4 6dB Test Data
Test Mode: IEEE 802.11b 2412MHz

== Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

I Freg/Channel

Center Freq
41200000 GHz

Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
igg . 2.43200000 GHz
dB/ CF Step
4.00000000 MHz
aaa( Auto Mag
Freq Offset
Center 2.412 GHz S Up Y4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth OccBW % Pur  99.00 % [FEEAR

-6.00 dB

14.9257 MHz xdB

Transmit Freq Error 53.226 kHz
x dB Bandwidth 9.514 MHz

Test Mode: IEEE 802.11b 2442MHz

= Agilent I Freg/Channel

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth _- 2.44200000 GHz

Center Freq

Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
igg . 2.46200000 GHz
dB/ CF Step

i Auto Mag

4.00000000 MHz

Center 2.442 GHz Span 40 MHz

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 300 kHz  Sweep

-6.00 dB

Occupied Bandwidth Occ BW % Pwr 99.00 % (¥ of

Signal Track

14.9359 MHz xdB

Transmit Freq Error 17.149 kHz
x dB Bandwidth 9.507 MHz
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FCC ID:2ACWI40FYP1TA

Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free

I Freg/Channel

Center Freq

Occupied Bandwidth ] 2.47200000 GHz

. =

2.45200000 GHz

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log > 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
e Auto Mag
Freq Offset
Center 2.472 GHz SERRRVIEY4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.144 ms (401 pts
Signal Track

Occupied Bandwidth Occ BW % Pwr 99.00 % (S8

Off
14.8983 MHz xdB 600dB
Transmit Freq Error -27.152 kHz
x dB Bandwidth 9.499 MHz
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FCC ID:2ACWI40FYP1TA

Test Mode: IEEE 802.11g 2412MHz

"
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
I
2.39200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
'igg 5 2.43200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth ST | >'onal Track

16.4893 MHz xdB  -6.00dB

Transmit Freq Error -26.620 kHz
x dB Bandwidth 16.610 MHz

Test Mode: IEEE 802.11g 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
kgg Y 2.46200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA
16.4718 MHz xde 6008
Transmit Freq Error -18.867 kHz
| x dB Bandwidth 16.586 MHz
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FCC ID:2ACWI40FYP1TA

Test Mode: IEEE 802.11g 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

16.4901 MHz xdB  -6.00dB

Transmit Freq Error -17.085 kHz

x dB Bandwidth 16.606 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak
Log
10
dB/

>

W

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5736 MHz xdB  -6.00dB

Transmit Freq Error -7.834 kHz
x dB Bandwidth 17.679 MHz

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11n HT20 2442MHz
== Agilent
]

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB

#Peak

Log = A AR A
10

daB/

W

Center 2.442 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth OccBW % Pwr  99.00 % |
17.5557 MHz xdB  -6.00dB

Transmit Freq Error -12.800 kHz
| x dB Bandwidth 17.681 MHz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42200000 GHz

Stop Freq
2.46200000 GHz

CF Step
4.00000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT20 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
igg > 2.49200000 GHz
dB/ CF Step
o 4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

17.5890 MHz xdB 60048

Transmit Freq Error -4.859 kHz

x dB Bandwidth 17.701 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

Ch Freq 2.422 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak
Log

0 W

dB/

"y

Center 2.422 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
36.0937 MHz xdB  -6.00dB

Transmit Freq Error -30.529 kHz
x dB Bandwidth 36.450 MHz

I Freg/Channel

Center Freq
2.42200000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.44700000 GHz

CF Step
5.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11n HT40 2442MHz
== Agilent
]

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak
Log

10 W

dB/

oy

Center 2.442 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr 9900 % |
36.1125 MHz xdB  -6.00dB

Transmit Freq Error -6.145 kHz
| x dB Bandwidth 36.387 MHz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.41700000 GHz

Stop Freq
2.46700000 GHz

CF Step
5.00000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT40 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz

. =

2.43700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.48700000 GHz
10 WWWWM
dB/ CF Step
2V 5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIETRSNYIgF4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth ST | >'onal Track

36.0440 MHz xdB  -6.00dB

Transmit Freq Error -25.974 kHz

x dB Bandwidth 36.179 MHz
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6.5 20dB Test Data

Test Mode: IEEE 802.11b 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak
Log

10
dB/

Center 2.412 GHz Span 40 MHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW 9% Pwr  99.00 % |
15.0460 MHz xdB  -20.00 dB

Transmit Freq Error 69.138 kHz
| x dB Bandwidth 17.635 MHz

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11b 2442MHz
== Agilent
|

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak

Log

10

dB/

Center 2.442 GHz Span 40 MHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 % |
15.0059 MHz xdB  -20.00 dB

Transmit Freq Error 35.716 kHz
| x dB Bandwidth 17.490 MHz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42200000 GHz

Stop Freq
2.46200000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth ] 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SERRRVIEY4 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Signal Track

Occupied Bandwidth Occ BW % Pwr 99.00 % (S8

Off
14.9795 MHz xdB 200048 —
Transmit Freq Error 4.869 kHz
x dB Bandwidth 17.489 MHz
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Test Mode: IEEE 802.11g 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

. =

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log R R A 2.43200000 GHz
10 N pya
dB/ CF Step
N/ 1 00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

16.8692 MHz xdB  -20.00 dB

Transmit Freq Error -45.636 kHz
x dB Bandwidth 19.228 MHz

Test Mode: IEEE 802.11g 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46200000 GHz
10
dB/ CF Step
! 4.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

16.8677 MHz xdB  -20.00 dB

Transmit Freq Error -66.836 kHz
| x dB Bandwidth 19.418 MHz
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Test Mode: IEEE 802.11g 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
.| 4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

16.8401 MHz xdB  -20.00dB

Transmit Freq Error -71.576 kHz

x dB Bandwidth 19.483 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

I Freg/Channel

Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.43200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

17.7740 MHz xdg  -20.00dB

Transmit Freq Error 14.056 kHz
x dB Bandwidth 19.387 MHz

Test Mode: IEEE 802.11n HT20 2442MHz

_":"“ L I Freg/Channel
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
WW—N/\—/W_
Log 2.46200000 GHz
10
dB/ CF Step
il 4 00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

17.7857 MHz xdB 20008

Transmit Freq Error 5.327 kHz
| x dB Bandwidth 19.364 MHz
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Test Mode: IEEE 802.11n HT20 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak
10

dB/ —- CF Step
4.00000000 MHz

Stop Freq
2.49200000 GHz

Auto Man
Freq Offset
Center 2.472 GHz SEURRYIEv4 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr 99,00 % |IJNRERLEEAS

17.7594 MHz xdB  -20.00dB

Transmit Freq Error 5.470 kHz

x dB Bandwidth 19.247 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz

= Ag_llent I Freg/Channel
Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.42200000 GHz
2.38200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIETR:0RYIg¥4 < 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth ST | >'onal Track

36.9201 MHz xdB  -20.00 dB

Transmit Freq Error 60.306 kHz
x dB Bandwidth 40.851 MHz

Test Mode: IEEE 802.11n HT40 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.40200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.48200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SERR: Y3k 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA
36 8666 MHz xdB -20.00 dB —
Transmit Freq Error -20.496 kHz
| x dB Bandwidth 40.585 MHz
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Test Mode: IEEE 802.11n HT40 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.46200000 GHz

. =

2.42200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.50200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SERR:YZv4 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr 99,00 % |IJNRERLEEAS

36.9120 MHz xdB  -20.00dB

Transmit Freq Error 28.329 kHz

x dB Bandwidth 40.677 MHz
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7 OUTPUT POWER TEST

7.1  Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

7.2  Test Procedure

7.3Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074

(1)Set span to at least 1.5 times the OBW.

(2)Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

(3)Set VBW >3 x RBW.

(4)Number of points in sweep > 2 x span / RBW. (This gives bin-to-bin spacing < RBW/2, so
that narrowband signals are not lost between frequency bins.)

(4)Sweep time = auto.

(5)Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(6)If transmit duty cycle < 98 %, use a sweep trigger with the level set to enable triggering only
on full power pulses. The transmitter shall operate at maximum power control level for the
entire duration of every sweep. If the EUT transmits continuously (i.e., with no off intervals)
or at duty cycle > 98 %, and if each transmission is entirely at the maximum power control
level, then the trigger shall be set to “free run”.

(7)Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(8)Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with band limits set equal to the OBW band
edges. If the instrument does not have a band power function, sum the spectrum levels (in
power units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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7.4 Test Result

EUT: LED TV
M/N: SE40FYPITA
Test date: 2016-03-09 Tested by: Tony.Tang Test site:  RF Site
Pass
Test Mode CH Conducted Power Limit
(dBm) (dBm)
CHI 11.73 30
IEEE 802.11 b CH7 11.66 30
CH13 10.71 30
CHI1 10.07 30
IEEE 802.11 g CH7 9.89 30
CHI13 9.64 30
IEEE 802.11 n CHI 2.15 30
HT 20 CH7 9.17 30
CHI13 9.39 30
CH1 7.84 30
[EEE 80511 n CHS5 7.33 30
CH9 6.74 30
Conclusion : PASS
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7.5 Test Data
Test Mode: IEEE 802.11 b 2412MHz
== Agilent
. |

Ch Freq 2.412 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39877375 GHz

Atten 30 dB

Ref 20 dBm
#Avg
Log

WWW
10

Stop Freq
2.42522625 GHz

dB/

CF Step
2.64525000 MHz
Auto Man

Center 2.412 GHz Span 26.45 MHz

Freq Offset
0.00000000 Hz

Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

Signal Track
On Off

11.73 dBm /20.0000 MHz -61.29 dBm/Hz

Test Mode: IEEE 802.11 b 2442MHz

== Agilent

Ch Freq 2.442 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42888250 GHz

Ref 20 dBm Atten 30 dB
#Avg
Log
10

dB/

WMMMNMW’W

Center 2.442 GHz Span 26.23 MHz

Res BW 300 kHz #VBW 1 MHz

Power Spectral Density

-61.35 dBm/Hz

Channel Power

11.66 dBm /20.0000 MHz

Stop Freq
2.45511750 GHz

CF Step
2.62350000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11 b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.472 GHz Span 26.23 MHz

Res BW 300 kHz #VBW 1 MHz

Power Spectral Density

-62.30 dBm/Hz

Channel Power

10.71 dBm/20.0000 MHz

I Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.45888325 GHz

Stop Freq
2.48511675 GHz

CF Step
2.62335000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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Test Mode: IEEE 802.11 g 2412MHz
~= Agilent I Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I -:o000cH:

. =

2.39757900 GHz

Ref 20 dBm Atten 30 dB

#Avg Stop Freq

Log 2.42642100 GHz
10
dB/ CF Step
W > 3340000 MHZ

Auto Man
Freq Offset
Center 2.412 GHz SEURLRZAVIEVd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

10.07 dBm /20.0000 MHz -62.94 dBm/Hz

Test Mode: IEEE 802.11 g 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Channel Power I 24200000 GH?
e
2.42743650 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log SUONIRANIS SNt \as 2.45656350 GHz
10
dB/ CF Step
W 2 91270000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SIEl e kkRVZrd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off
9.89 dBm /20.0000 MHz -63.12 dBm/Hz
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Test Mode: IEEE 802.11 g 2472MHz

== Agilent I

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.45737750 GHz

Ref 20 dBm Atten 30 dB
#Avg

Log

10

Stop Freq
2.48662250 GHz

dB/

A

CF Step
2.92450000 MHz
Auto Mag

Center 2.472 GHz Span 29.25 MHz

Freq Offset
0.00000000 Hz

Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

Signal Track
On Off

9.64 dBm /20.0000 MHz -63.37 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2412MHz
== Agilent I Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I -:o000cH:

. =

2.39745975 GHz

Ref 20 dBm Atten 30 dB

#Avg Stop Freq

Log 2.42654025 GHz
10
dB/ CF Step
&% > 90805000 MHZ

Auto Man
Freq Offset
Center 2.412 GHz SIeEulARJVIzvd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

9.15dBm /20.0000 MHz -63.86 dBm/Hz

Test Mode: IEEE 802.11 n HT20 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Channel Power I 24200000 GH?
e
2.42747700 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log 2.45652300 GHz
10
dB/ CF Step
8 290460000 MHz
Auto Man
Freq Offset
Center 2.442 GHz Sl e KuRY[zr4  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off
9.17 dBm /20.0000 MHz -63.84 dBm/Hz
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Test Mode: IEEE 802.11 n HT20 2472MHz

=5 Agilent I Freg/Channel

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Center Freq
2.47200000 GHz

Start Freq
2.45756475 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log R R R 2.48643525 GHz
10
dB/ CF Step
AZ| 288705000 MHz
Auto Man
Freq Offset
Center 2.472 GHz S EURLEydVIzvd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
: Signal Track
Channel Power Power Spectral Density on Off

9.39 dBm /20.0000 MHz -63.62 dBm/Hz
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Test Mode: IEEE 802.11 n HT40 2422MHz

= Agilent I Freg/Channel

Ch Freq 2.422 GHz Trig Free

Channel Power 1

Center Freq
2.42200000 GHz

Start Freq
2.39136175 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log e 2.45263825 GHz
10
dB/ s CF Step
6.12765000 MHz
Auto Man
Freq Offset

Center 2.422 GHz Span 61.28 MHz

0.00000000 Hz

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density on Off

Signal Track

7.84 dBm /40.0000 MHz -68.18 dBm/Hz

Test Mode: IEEE 802.11 n HT40 2442MHz

== Agilent I
Ch Freq 2.442 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.41156125 GHz

Ref 20 dBm Atten 30 dB
#Avg

Log

10

Stop Freq
2.47243875 GHz

dB/

CF Step
6.08775000 MHz
Auto Mag

Center 2.442 GHz Span 60.88 MHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.33 dBm /40.0000 MHz -68.69 dBm/Hz

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11 n HT40 2462MHz
== Agilent

Ch Freq 2.462 GHz Trig Free

Channel Power 1

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.462 GHz Span 61.02 MHz

#Res BW 1 MHz #VBW 3 MHz

Power Spectral Density

-69.01 dBm/Hz

Channel Power

6.74 dBm /40.0000 MHz

I Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43149225 GHz

Stop Freq
2.49250775 GHz

CF Step
6.10155000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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8 POWER SPECTRAL DENSITY TEST

8.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

8.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.

(2). Set the span to 1.5 times the DTS bandwidth.

(3). Setthe RBWto: 3kHz < RBW < 100 kHz.

(4). Set the VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.
(10). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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8.3

Test Result

EUT: LED TV

M/N: SE40FYPITA

Test date: 2016-03-09

‘ Tested by: Tony Tang | Test site: RF site

Pass
Power density Limit
Test Mode CH (dBm/3kHz) (dBm/3kHz)

CHI -9.369 8
IEEE 802.11 b CH7 -9.381 8
CHI13 -7.640 8
CHI1 -14.950 8
IEEE 802.11 g CH7 -14.590 8
CHI13 -16.420 8
IEEE 80211 CHI1 -14.530 8

Aln
HT 20 CH7 -13.680 8
CHI13 -14.120 8
CHI1 -17.020 8

IEEE 802.11 n
T 40 CHS -17.930 8
CH9 -17.940 8

Conclusion: PASS
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8.4 Test Data

Test Mode: IEEE 802.11b 2412MHz
= Agilent Freg/Channel
Mkrl 2.41371 GHz

Eg;li.o dBm Atten 20 dB -9.369 dBm Center Freq
2.41200000 GHz

Start Freq
2.40486450 GHz

Stop Freq
2.41913550 GHz
CF Step
1.42710000 MHz
Auto M_a_rp
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 14.27 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.632 s (401 pts)
Test Mode: IEEE 802.11b 2442MHz
vk I Freg/Channel
Mkrl 2.44371 GHz
E:;;o dBm Atten 20 dB -9.381 dBm Center Freq
2.44200000 GHz
Start Freq

2.43486975 GHz

Stop Freq
2.44913025 GHz

CF Step
1.42605000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 14.26 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.631 s (401 pts)
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Test Mode: IEEE 802.11b 2472MHz

== Agilent

Ref 10 dBm

Peak
Log
10
dB/

Center 2.472 GHz
#Res BW 3 kHz

Atten 20 dB

#VBW 10 kHz

Mkrl 2.47375 GHz
-7.64 dBm

Span 14.25 MHz
Sweep 1.63 s (401 pts)

Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.46487575 GHz

Stop Freq
2.47912425 GHz

CF Step
1.42485000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11g 2412MHz

=< Agilent Freg/Channel
Mkrl 2.41449 GHz
E:;;O dBm Atten 20 dB -14.95 dBm Center Freq
2.41200000 GHz
Log
10
dB/ Start Freq
I 2.39954250 GHz
WWMW Stop Freq
2.42445750 GHz
CF Step
2.49150000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 24.91 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.849 s (401 pts)
Test Mode: IEEE 802.11g 2442MHz
= L Freg/Channel
Mkrl 2.43702 GHz
g:;;o dBm Atten 20 dB -14.59 dBm Center Freq
2.44200000 GHz
Start Freq

2.42956050 GHz

T
WNWWWVW/WWN son e
2.45443950 GHz
CF Step
2.48790000 MHz
H\M Auto Man

W1 S2
S3 ES Freq Offset
AA 0.00000000 Hz
Signal Track
On Off

Center 2.442 GHz Span 24.88 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.845 s (401 pts)
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Test Mode: IEEE 802.11g 2472MHz

=< Agilent Freg/Channel
Mkrl 2.46702 GHz
Sg;lio dBm Atten 20 dB -16.42 dBm Center Freq
2.47200000 GHz
Log
10
dB/ Start Freq
1 2.45954550 GHz
’VWV\MWW\IV\WNWV Stop Freq
2.48445450 GHz
CF Step
2.49090000 MHz
Auto Man
W1 S2 ‘\«\'
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.472 GHz Span 24.91 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.849 s (401 pts)
EST Technology Co., Ltd Report No. ESTE-R1603031 Page 141 of 158



FCC ID:2ACWI40FYP1TA

Test Mode: IEEE 802.11n HT20 2412MHz

=< Agilent Freg/Channel
Mkrl 2.41074 GHz
E:;;O dBm Atten 20 dB -14.53 dBm Center Freq
2.41200000 GHz
Log
10
dB/ Start Freq
x 2.39874075 GHz
Stop Freq
2.42525925 GHz
CF Step
2.65185000 MHz
Auto Man
M1 S2
33 ES Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 26.52 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.033 s (401 pts)
Test Mode: IEEE 802.11n HT20 2442MHz
= L Freg/Channel

Mkrl 2.44326 GHz
Ref 10 dBm Atten 20 dB -13.68 dBm Center Freq

Peak 2.44200000 GHz

Start Freq
2.42873925 GHz

Stop Freq
2.45526075 GHz

CF Step
2.65215000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

M1 S2
S3 FS
AA

Signal Track
On Off

Center 2.442 GHz Span 26.52 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.033 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2472MHz

== Agilent

Mkrl 2.47698 GHz

Ref 10 dBm Atten 20 dB -14.12 dBm
Peak

Log

10

dB/

Center 2.472 GHz Span 26.55 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.037 s (401 pts)

Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.45872425 GHz

Stop Freq
2.48527575 GHz

CF Step
2.65515000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT40 2422MHz
== Agilent

Freg/Channel
Mkrl 2.43704 GHz

Ref 10 dBm Atten 20 dB -17.02dBm Center Freq

Peak 2.42200000 GHz
Log

10
dB/ Start Freq

2.39466250 GHz

Stop Freq
2.44933750 GHz
CF Step

5.46750000 MHz

Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.422 GHz Span 54.67 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.253 s (401 pts)
Test Mode: IEEE 802.11n HT40 2442MHz
= L Freg/Channel

Mkrl 2.45073 GHz
Ref 10 dBm Atten 20 dB -17.93dBm Center Freq

Peak 2.44200000 GHz

Start Freq
2.41470975 GHz

1
Stop Freq
2.46929025 GHz
CF Step
5.45805000 MHz
Auto Man
M1 52 Freq Offset
S3 FS 0.00000000 Hz

AA

Signal Track
On Off

Center 2.442 GHz Span 54.58 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.242 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2462MHz
B Freg/Channel
Mkrl 2.47692 GHz
ﬁg;i-o dBm Atten 20 dB -17.94 dBm Center Freq
2.46200000 GHz
Log

10
dB/ Start Freq
2.43486575 GHz

Stop Freq
2.48913425 GHz
CF Step

5.42685000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.462 GHz Span 54.27 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.206 s (401 pts)
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9 ANTENNA REQUIREMENTS

9.1  Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

9.2  Result

The antennas used for this product are Integral antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is only 2 dBi.
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10 TEST SETUP PHOTO

Conducted Test
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Radiated Test 30;1 000 MHz)

™
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11PHOTOS OF EUT

External Photos
M/N: SE40FYP1TA
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External Photos
M/N: SE40FYP1TA

L = LT
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